. .\|

SERVICE PARTS CATALOGUE
LISTE DE PIECES DE RECHANGE
ERSATZTEILLISTE

CATALOGO PEZZI DI RICAMBIO

ONDERDELENLIJST
°
SPERRY==NEW HOLLAND
o MODEL 447

HAYBINE ©
®

ISSUE 497077 6



ERRATUM ON PARTS CATALOGUE 447
ISSUE 497077 6

Group Fig. %'?dernef_ Noemerﬂef_ Description
21 13 721253 5 721353 5 Guard



SERVICE PARTS CATALOGUE
LISTE DE PIECES DE RECHANGE
ERSATZTEILLISTE

CATALOGO PEZZI DI RICAMBIO
ONDERDELENLIJST

MODEL 447
HAYBINE ©

REPLACES ISSUES

REMPLACE EDITIONS 496781
ERSETZT AUSGABEN 496833
SOSTITUISCE EDIZIONI 496890
VERVANGT UITGAVEN

ISSUE 497077 6

SPERQY I\EW HOLLAND

B 8210 ZEDELGEM — BELGIUM
Tel. 050/20 00 20

Telegr. NEWHOLZED

Telex 81127 & 81377

¢+ 1975 SPERRY N.V.






GROUP
GROUPE
GRUPPE
GRUPPO
GROEP

® ..

GROUPE
GRUPPE
GRUPPO
GROEP

3p 5

609

SNH 447






GROUP

GROUPE

GRUPPE 10 b 12
GRUPPO

GROEP

GROUP

GROUPE

GRUPPE 13 ) 18
GRUPPO

GROEP

SNH 447






GROUP

GROUPE

GRUPPE 19 p 21
GRUPPO

GROEP

\ {((((? 1

GROUP

GROUPE

GRUPPE 22 p 23
GRUPPO

GROEP

Vi SNH 447



GENERAL INFORMATION
DIRECTIONS FOR USING THIS SERVICE PARTS CATALOGUE

— In order to locate a certain group or part, first refer to the pictorial index at the beginning of the
catalogue

— CD :Check Digit (additional figure linked to the part number). The usage of it guarantees that
only correct part numbers will be processed so that wrong shipments will be avoided.

— Qty :Quantity '

— Code : The letters in the code column refer to machine serial numbers mentioned on page 1, indica-
ting from which serial number the order reference is valid.

— N.B. :This column lists special information concerning the part.
Whenever the terms “Left-hand” and “Right-hand” (L.H. and R.H.) are used, it should be
understood to mean from a position facing in the direction of travel.

ABBREVIATIONS AND SYMBOLS

AR = As Required w/a = Weld assembly
NS = Not Serviced shd = Socket head
NSS = Not Serviced Separately Incl. = Includes

* = Refer to a footnote L = Lenght

[ = Seal kit L.H. = Left-hand

A = Seal repair kit R.H. = Right-hand

n = Valve overhaul kit '

- = See column headed “N.B."”.

ORDERING SERVICE PARTS FROM YOUR SPERRY NEW HOLLAND DEALER

To prevent delay, always provide the following information with your order:
1. Model and serial number of the machine.

2. Part number, description and quantity of the part(s) required.

3. The method of shipment and your address.

MACHINE DETAILS

For quick reference, when ordering Service Parts, record the details of your machine below:

1Y Lo To =1 B Tyre size: Front: ...
Serial nuUMber: ......ccoooiiiiieeeeee e, Rear: ...

Date of putting into operation: ...........cccceeeenneee.

ALWAYS USE GENUINE SPER?V%%I\EW HOLLAND rarts

VI . SNH 447‘}



CONTENTS

Group
12711 €3 1o To I o] o F= 11 o T PPN 1
DECAI GIOUP... ..ttt ctee e e te s e e e s e e e e s aee et e s st e s nsessnte s ebeesmeeeateeareenssansnns 2
[ o T | (0 TV ] o TS OSSO P PP TS RS URRRR 3-5
LT =T 1 oo ) U RPN 6
(D12 1 o 2= T e | £ o1V o PP 7
JACK @SSEMDIY ..ottt e ee et e eteete e e et e e e ret et eaanaens 8
(S0} 1 £- 12 1 1= TR PR 9
03V 110 Lo LT - Ta o I g Lo T-T=T- SR 10
Rear frame aNd @XI€ ....ccooooiiiiiiiceeirieereetrtereirrrrreeseetaeeesaeeeeeseeeeaeaeesasesesesrensannenes 11
[ LT o [T SO 12
g - TSP PR 13
KNI AIIVE oottt r e e e e e e e eeraraeeeeeeesseasereaesessnasaneeesrnssneeeeeesnnnes 14
=T LUt 15
REEIATIVE ...ttt e e et sesee s e e eeeees s ar s s s e eeeeessnssssaaasaan s senens 16
Conditioner rolls with right-hand drive ........cccocciriiiiinii e 17
Conditioner rolls with left-hand drive .........oooverieeieeeieeicieeccccreeerrr e 18
Deflectors ......... eetesssssssseseeeesseeteetieetiaaaeetetarteretraeteeetiiaasaaaraastnnnnrnnbeasannnnntrrrerarnaeeses 19
51 €= Va [0 F=Tdo I o TV - 1o 1R SOPP RPN 20
SPECIAN QUANAS ...t s e e e s s s e s s e e abaraaaeaen 21
SNOCK @DSOTIDET ....ceeiiiiiiieeie ettt eeee e reeeerae e et e re e e st eesessesssssasssssnsessssnsressssennenes 22
GAUGE WHEEI ...t e e s et e e s e ee e et e e et e e e s nte e e e nne e nne s 23
Fa Lo [ SR 98
Recommended initial Service Parts StOCK .......ocooveecceieeieeeeeeeeeeeeeeeeeee e 99

SNH 447



INFORMATION IMPORTANTE
INSTRUCTIONS POUR UTILISER CE CATALOGUE DE PIECES DE RECHANGE ‘

— Pour chercher un groupe ou une piéce spécifique, consulter d’abord I'index illustré au commence- .
ment du catalogue.

— CD :Check Digit = Numéro de contréle. Ce chiffre supplémentaire au numéro de piéce assure le
traitement des numéros de piéce corrects et évite ainsi des livraisons erronées.

- Qty :Quantity = Quantité

— Code : Les lettres figurant dans cette colonne se référent aux numeros de série sur la page 1. Les
numéros de piéce indiqués sont disponibles a partir de ce numéro de série.

— N.B. :Cette colonne fournit des informations supplémentaires concernant le numéro de piece.
Les termes “Left-hand et Right-hand” (gauche et droit) s’entendent toujours dans le sens
d’avancement normal de la machine.

ABREVIATIONS ET SYMBOLES

AR = As Required = Selon besoin . w/a = weld assembly = ensemble soudé
NS = Not Serviced = N’'est pas disponible shd = socket head = vis a téte creuse
NSS = Not Serviced Separately = N’est pas Incl. = Includes = Comprend

disponible séparément L = Length = Longeur
* = Se référe a une note en bas de la page L.H. = Left-hand = Cbété gauche
() = Seal kit = Kit de joints R.H. = Right-hand = C6té droit
A = Seal repair kit = Kit de joints et de

réparation .

] = Valve overhaul kit = Kit de réparation
- = Voir colonne “N.B.”

COMMANDE DE PIECES DE RECHANGE AUPRES DE VOTRE AGENT SPERRY NEW HOLLAND

Pour éviter toute perte de temps, mentionnez les points suivants dans vos commandes: ‘
1. Modéle et numéro de série de la machine.

2. Numéro, description et quantité des piéces désirées.
3. Mode d’envoi et votre adresse compiéte.

COMPLETEZ D’ABORD LES DONNEES DE VOTRE MACHINE
Modele de lamachine: ..o, Dimension des pneux: Avant: .......cccccooiiiieennenn

NUMEro de SErie: ....ooovvivvececee e Y Y4 -] (- T
Date delamiseenmarche: ......cccocoeeivivvieieeeencenens

UTILISEZ UNIQUEMENT DES PIECES D’ORIGINE SPERQV%%I\EW HOLLAND

X SNH 44‘



TABLE DES MATIERES

Groupe
CoUITOieS €1 ChAINES ......oovvviieiiieciieeeec ettt eee e e e e cntreeeeseseee s s sesaaeeeeseesnnnns 1
Groupe AECAICOMANIE ......coviiieeieeieeieceeeeecec e ceeeeeeeeerce s enare s ae e e s e s ee e e e s s rnnnnnn 2
e (1R o (=1 o] o] - R SRR 3-5
BOite de tranSMUSSION ...ueiiiiiieeeeieeeeeeeeeeeereeteeeteeeeeerereeesansanssnssranssansaaeasesssnnnnnnnn 6
B I8 1 e 1o USSR 7
BAQUIle @SSEMDIGE ......cooeeeeece e e e e e e s e s s e e s 8
107 1T 111 T 9
VErINS €1 flEXIDIES ..ot veresaereee e e e e e s e s s e anannnnnes 10
ChASSIS AITIEIE €1 @SSIBU ..coveeeiicceiieiiiiieieeeeerecie e s e s rearee s rsesssesesesesessaeessssennnnnnensees 1"
LI o111 = 12
- 12 1 1= T PP TP 13
(070] 4113 F: TaTo L0 o (oI - T o 1= 14
b Vo T- 1 4 (=1 | PPN 15
Commande AU rabattEuUT ..........eeeviiiiieiiieiieeeeee e re e e e e e e e e e e e e ee e ee e 16
Rouleaux conditionneurs avec commande droit ...........covvveveeimieieinieiiceeceeeeeeeeeeees 17
Rouleaux conditionneurs avec commande gauche ..........cccocoiiriiiirecnincncnnneen. 18
01N 1= To8 G0 ] - TR 19
Protecteurs Standards ... ereee e e e eee e e e s s a e e e e seeanane 20
ProteCtion SPBCIAIES .....cocoe et e et e e e e e se e e ssar e e e e e e nnneeeaeas 21
AMOTEISSEUT ....veeeeeeeeeeeeeeeeeeeeeieeeereee e e et e e eeeeeeeeeeeeesesserae s saassssnssnsersseeassasassseesasenssnnssnen 22
ROUE B JAUQGE ..ooeeieeeeeeeeeeeee ettt e e e eeeeeee e ra e e e e ea e e e e e nnnnaeas 23
o T [ O 98
Liste de proposition de pieces de rechange pour stock initial .....ccccceeeerieninnnnenen. 99

Xl

SNH 447



WICHTIGE INFORMATION

GEBRAUCHSANWEISUNG FUR DIESE ERSATZTEILLISTE

— Um eine Einzelgruppe oder einen Einzelteil aufzusuchen, zundchst den illustrierten Index vorn im

Buch nachschlagen.

— CD :Check Digit = Kontrolinummer. Diese zusatliche Ziffer zur Teilnummer gewahrleistet die
Behandlung der richtigen Teilnummern und vermeidet somit ungenaue Lieferungen.

— Qty :Quantity = Quantitat

— Code : Die Buchstaben in dieser Spalte beziehen sich auf die Seriennummern auf Seite 1.
Die Teilnummern sind lieferbar ab der angegebenen Seriennummer.
— N.B. :Diese Spalte gibt zusatzliche Auskunfte hinsichtlich der Teilnummer.
Angaben wie “‘Left hand’’ und ““Right-hand’ (rechts und links) beziehen sich immer auf die

Fahrtrichtung der Maschine.

ABKURZUNGEN UND SYMBOLE

AR = As Required = Nach Bedarf w/a

NS = Not Serviced = Nicht lieferbar shd

NSS = Not Serviced Separately = Nicht separat
lieferbar Incl.

* = Bezieht sich auf eine FuBnote L

o = Seal kit = Dichtungensatz L.H.

A = Seal repair kit = Dichtungen- und R.H.
Reparatursatz

a = Valve overhaul kit = Reparatursatz

= Siehe Spalte ‘N.B.”

weld assembly = Geschweifte Gruppe
socket head screw = Innensechskant-
schraube '

Includes = Enthalt

Length = Lange

= Left-hand = Links

Right-hand = Rechts

BESTELLEN DER ERSATZTEILE BEI IHREN SPERRY NEW HOLLAND-AGENTEN

Um Zeitverlust zu vermeiden: Beachten Sie bitte folgende Hinweisung wenn Sie eine Bestellung machen.

1. Typ und Nummer von Maschine.
2. Nummer und Stickzahl der gewinschten Ersatzteile.
3. Die Versandart und lhre richtige Anschrift.

TRAGEN SIE BITTE ERST DIE DATEN IHRER MASCHINE EIN

Typ derMasChine: ..o ReifenmaR: VoI ... eee e

SerienNUMMEr: ......cociiiiieciiiieiee e,
Datum der Inbetriebstellung: ....cc.cccoeeiieieenninenen.

Hinten: .o

GEBRAUCHEN SIE NUR ORIGINALERSATZTEILE SF’ERQV%%I\EW HOLLAND .

SNH 44‘

Xl



iINHALT

Gruppe
Keilriemen UNd KEHEEN ........eeeeeeeieeeeeeetttterree ettt e s e s eee e e s te e s e s sssssasnne e e e 1
L= =Y .18 1N €T (U] o] o 1T OO 2
GEIBNKWEII ...t tee s e e e st e s sse s e st eee s s e s s e snesabs s ss st e se s e s e s s anssssnsannen 3-5
GELTIEDEKASTEN .ottt eee e eeeeeteeeseeseaaesreearresaseseseasassssessnsnanearessesaseesasaanes 6
[57=Y o] g =1 | SOt 7
DEICRSEISTULZE ...coeeeeeeeeee ettt reereeeeeerre e e eeeeearerraesssensnsesesesteaseensnssarssasrsssnnnnss 8
VOTAEIES GESIEIL ..ottt eee e ceeerer e e e e e eesesase e e e s se s s enaeesessanaenessesnraesanans 9
Zylinder und SChIAUCRE ........ooiiiieeeecet et 10
Hinteres Gestell UNA ACRSE .....evivececeiiieeeeeeeeerettee s e sesr e re s s sessere e e s s seseeeesensreans 11
PlattfOrMWEANTIIE oo rrrnen e e e rerreeaaee s snnaaanre et eeeae sttt esesssaesseassssansnrsnsen 12
MBS S . eeeeeirieiitiiesiieeiesiesesssesesssassssssssssansnsssnsenssnsssssssmsnssssarssmmasmesseneeeteeessiomsessasssrnses 13
Y LYoo= = LA =] o T ON 14
[ T o U O OO e 15
(R Y o T=1 = Yo N (7= o T U RN 16
Quetschwalzen mit Antrieb reChts ...oooveeeeriieoiire e, 17
Quetschwalzen mit Antrieb lINKS ..oovvveeeie e 18
=14 o1 =11 1= OO 19
Standard AbSChirMUNQEN ...ttt s aaa e e e s 20
SONAEISChULZDIECNE .o 21
£ (o T1-To £ Uy o] o} 1= GRS SO 22
£33 01 1= Vo IR OO OO 23
(2 T I3 GRS 98
Empfohlener Anfangsvorrat .......ccccceeeevereiinieetiiinicnnice e 99

Xl

SNH 447



INFORMATIONE IMPORTANTE

ISTRUZIONI PER L’'USO DI QUESTO CATALOGO RICAMBI

~ Per cercare un gruppo ed un pezzo specifico, consultare dapprima I'indice illustrato in testa al cata-
logo.

— CD :Check Digit = Numero di controllo. Questa cifra supplementare al numero di pezzo assi-
cura il trattamento dei corretti numeri di pezzo ed evita spedizioni erronee.

— Qty :Quantity = Quantita

— Code : Le lettere in questa colonna si riferiscono ai numeri di serie sulla pagina 1. numeri di pezzo
indicati sono disponibili a partire di questo numero di serie.

— N.B. :Questa colonna da informazioni supplementari riguardante il numero di pezzo.
Le indicazioni “Left-hand” e “Right-hand” (sinistra e destra) si intendono sempre riferite al
senso di avanzamento normale della macchina.

ABBi<EVIAZIONI E SIMBOLI

AR = As Required = Secondo necessita w/a = weld assembly = Gruppo saldato
NS = Not Serviced = Non disponibile shd = socket head screw = Vite a testa vuota
NSS = Not Serviced Separately = Non dis- Incl. = Includes = Comprende
ponibile separatamente L = Length = Lunghezza
* = Siriferisce a una nota a basso della pagina L.H. = Left-hand = Lato sinistro
L = Seal kit = Kit di giunti R.H. = Right-hand = Lato destro
A = Seal repair kit = Kit di giunti

e di riparazione .

] = Valve overhaul kit = Kit di riparazione
- = Vedi colonna “N.B.”

ORDINE DI PEZZI DI RICAMBIO PRESSO IL VOSTRO CONCESSIONARIO SPERRY NEW HOLLAND

Nel richiedere i pezzi di ricambio citare sempre i dati indicati qui di seguito. ‘
1. Tipo e numero di serie della macchina. '

2. Numero e quantita dei pezzi desiderati.

3. Indirizzo e mezzo di spedizione.

TRASCRIVETE QUI LE CARATTERISTICHE DELLA VOSTRA MACCHINA

Tipo dellamacchina: .......ccccveeeerveeecieiiniiecenireccns Dimensione pneumatici: Anteriore: .....................

Numero di serie della macchina: ............c......... Posteriore: ......ccc..........
Datadimessain Campo: .cccceeereviierirerrieveecreneenens

USATE SOLTANTO PEZZI DI RICAMBIO ORIGINALI SPER?‘I’%%I\EW HOLLAND

XV SNH 447'



INDICE

Gruppo
CINGNE € CALENE ...ttt s s 1
Y=Y 4 1= X e [-3oT-11oT o1 11 - 2 | [- NSRRI Rt 2
=T oY1 W0 LR (0] 72 T URSUU OO SOOI 3-5
SCALOIA LrASIMIISSIONE et eeeeee et eeeeeeeeeeeeeeeaeaeeeeeeaeeteeeeeteraee e assssassaaseesannseans 6
B L2170 1 1= IO SRS 7
INSIEME SUPPOTTO oiiiiiieieee ettt e e nnn e e e tr e e e st e ea s e e s 8
Telaio anteriore .........cccoeeveerennenenill! e eetetessseteeeeeeensesteieetereseentannnnnnnaaaraeeeeeanerrtananensene 9
Cilindro idraulico € fleSSIDili c......iveiiiiiieeirir e - 10
Telaio posteriore ed assale ... 1
TRIAIO DAITA o.uieeeeeeereie it e et e ee e e s e et rase s s eneu e seasnss st eeanestsennssesssmmnasssssarssssnnsarsnnnns 12
[0 1 T U SRRt et ee e e e e e eetee et e e e e et e eesraeenneenn 13
(07T 11 7- 12 Lo [o 3 =11 1 T- KU 14
= o Lo T OO OPPPP PO SR 15
(07010 = TaTo [oXe =1 1 RE=T=] o Lo PR UPPRRRROPR 16
Rulli condizionatori con comando destro .................... eereeeerrieeeeieeerrare—————————aerenens 17
Rulli condizionatori con comando SiniStro ........covvviiiicciniiiiii e, 18
|9 1=Y =1 1 (oY £ HR U SOO P UUU U 19
(= L03 (=Y To] s 1IR3 T-1 o F- 1 (o IR PO N 20
Protezioni SPECIALI ..ccuuuieeei ettt e 21
VY0410 01014 1F#.2- Lo (= R PP TPU 22
(S TTTo] (1 Lo Yo LTI o1 o] I T ] o OO COI U 23
(1o [ PPN 98
Scortainiziale consigliata .........ooceoiiiiiiiii e 99

XV

SNH 447



BELANGRIJKE INFORMATIE

GEBRUIKSAANWIJZING VOOR DIT ONDERDELENBOEK

— Om een bepaalde groep of onderdeel op te zoeken, raadpleeg eerst de geillustreerde index vooraan
in het boek.

— CD :Check Digit = Controlenummer. Dit bijkomend cijfer bij het stuknummer verzekert de
behandeling van alleen juiste stuknummers en vermijdt aldus verkeerde leveringen.

— Qty :Quantity = Hoeveelheid

— Code : De letters in deze kolom verwijzen naar de serienummers op blz. 1. De code duidt aan vanaf
welk serienummer het besteinummer geldig is

— N.B. :In deze kolom staat bijkomende informatie betreffende het stuknummer.
Indien de termen “Left-hand” en “‘Right-hand” (links en rechts) worden gebruikt, is dit
steeds volgens de rijrichting van de machine.

AFKORTINGEN EN SYMBOLEN

AR = As required = Volgens vereiste w/a = weld assembly = Lasgroep
NS = Not serviced = Kan niet besteld worden shd = socket head screw = Inbusbout
NSS = Not Serviced Separately = Wordt niet Incl. = Includes = Bevat
afzonderlijk geleverd. L = Length = Lengte
* = Zie voetnota L.H. = Left-hand = Linkse kant
o = Seal kit = Afdichtingskit R.H. = Right-hand = Rechtse kant
A = Seal repair kit = Afdichtings- en
herstelkit
] = Valve overhaul kit = Algemene herstelkit

- = Zie kolom “N.B.”

HET BESTELLEN VAN WISSELSTUKKEN BlIJ UW SPERRY NEW HOLLAND AGENT

Doe Uw bestellingen met opgave van volgende gegevens om tijdverlies te vermijden:
1. Model en serienummer van uw machine.

2. Stuknummer, benaming en aantal van de gewenste wisselstukken.

3. Verzendingswijze en Uw juiste adres.

MACHINEGEGEVENS

Vul nu de gegevens in van uw machine om vliug de goede referenties te kunnen opgeven bij het bestel-
len van wisselstukken:

1Yo Yo 1= O Bandenmaat: VOOI: ..o
SerENUMMET. oot AChter: o
Datum in bedrijfstelling: .......ccccooviiiiiiiiiil

GEBRUIK ALTIJD ORIGINELE WISSELSTUKKEN SPEE?Y‘-%%’\EW HOLLAND

XVI SNH 447



INHOUD

Groep
Riemen en KettiNGeN ...t 1
(D 1=YoF-1 o[ {o]=T o N U SOOI TP RN PSPR 2
YN T 1 1 T OO, rveeeeeaetrereane 3-5
TranNSMISSIEKAST .ovvviivieiiiiee et eee ettt ettt s es s e s e e e e e e e e e e e es 6
=114 1o Yo 1 o T OV 7
TreKDalKSTEUN ..ottt e et e e st et e s s e e s e s e e e s e en s s e s e s bearaaaes 8
VZ0Te] €1 (=1 X- Lo [=1 G ORI 9
L0 113 Lo L= =T 0 JE=1 F- Ua Yo 1= o 1R U OO ORRPPP 10
ACNEEIStE rAAM €N @S ...evvvieiiiiiieee et erer et er s s bt et e s s s se e s s s sba e e e e s sbbrnsaae e annans 11
Y Y11 o Yo Y (o [N OO U 12
Y =T U U TP OON 13
Y =12 b U Lo € 1712 o TP OO OSSPSR 14
[ = 1] ¢ 1= U PO PP 15
HaSPelaandrijVing ....ooceerecieeeiireecere et 16
Kneusrollen met aandrijving reChts ... 17
Kneusrollen met aandrijving liNKS ....c..coeiiiiicriiiiciiiirrreees e 18
(0] oY =T =] 1 TR OO EU P 19
Standaard afsSChermMingen ........ccccevciirieiiieiiii e e 20
Speciale afSChermMIiNGeN ......ccvv v 21
o] aTo] To [=1 0 T oY= GO OO PSS 22
[IeYoY 011V 1= [OOSR PRt 23
1 Lo 1= G PO P POt 98
Voorstellijst aanleg minimum stock wisselstukken ..., 99

XVII

SNH 447



NOTES

XVitl




CODE TABLE
TABLEAU DE CODES
KODENTABELLE
TABELLA DI CODICI
CODE TABEL

CODE

I o Mmoo o>

MACHINE SERIAL NUMBER
Used on and below serial number: 92846

Used on and above serial number: 92847
Used on and below serial number: 98431
Used on and above serial number: 98432
Used on and below serial number: 109745
Used on and above serial number: 109746
Used on and below serial number: 114541
Used on and above serial number: 114542

NOTE:

The missing serial numbers will be indicated in the next edition

Les numéros de série manquants seront indiqués dans I’édition suivante.
Die fehlenden Seriennummern werden in der folgenden Ausgabe autgefiihrt. -
| numeri di serie mancanti saranno indicati nella seguente edizione.

De ontbrekende serienummers worden in de volgende uitgave gepubliceerd.

1 SNH 447



ﬁ




BELTS AND CHAINS
COURROIES ET CHAINES
KEILRIEMEN UND KETTEN
CINGHIE E CATENE
RIEMEN EN KETTINGEN

: Order Qty. -
Fig. Ref. CD 447 Code Description N.B.
1 063106 5 1 “V” belt ]
229159 6 1 Chain 0.5 For details, see group 18
3 212509 0 1 C Set of 2 belts 1.4
562569 9 1 D Set of 2 belts
4 066494 9 1 Chain 0.4 For details, see group 17
5 161653 3 1 Chain 0.5 For details, see group 17
GROUP
3 SNH 447



LND)
—Y, 4

L

O

WY,

NZ

7




DECALS GROUP

GROUPE DECALCOMANIE
KLEBEZETTEL GRUPPE
SERIE DECALCOMANIE

DECAL GROEP

Qty.

Fig. OF;g:r CD .7 Description N.B.
1 7472759 1 Decal “New Holland”
2 747276 1 1 Decal
3 730650 6 1 Decal
4 450141 8 1 Decal English, Dutch, French, German,
Italian, Spanish
450596 1 1 Decal -0.5 English, Finnish, Swedish,
Danish, Norwegian, Portuguese
5 438117 1 1 Decal English, Dutch, French, German,
Italian, Spanish
438118 3 1 Decal English, Finnish, Swedish,
Danish, Norwegian, Portuguese
6 747274 7 1 Decal “SNH 447"
7 747195 9 1 Decal “New Holland”

GROUP

2

SNH 447



%




P.T.O. GROUP
PRISE DE FORCE

GELENKWELLE
PRESA DI FORZA
AFTAKAS
Fig. ORrgsr CcDh 44(;“" Code Description N.B.
1 456757 9 1 P.t.o. assembly 0.5 Incl. figs 2 to 21
L: 460 mm between axis
2 456760 6 1 Guard assembly, outer 0.6 Incl. figs.3,4,18,20 and 21
3 728164 1 2 Sleeve bearing
4 729632 5 2 Cap
5 053412 2 1 Yoke assembly, quick
detachable 1.0 Incl figs. 7,8 and 9
6 456738 9 1 Decal
7 427846 3 1 Disc
8 427847 5 1 Spring
9 427848 7 1 Pin 0.4
10 418936 3 2 Journal bearing 1.2 Incl. figs 11 and 12
11 418937 5 8 Circlip
12 150024 7 2 Grease fitting
13 727164 0 2 Yoke 1.2
14 130053 4 2 Spring pin @10 x 65 mm
15 053432 4 1 Tubular shaft, lemon
profile
16 456758 1 1 Guard assembly, inner 0.6 Incl. figs. 3,4,6,17,20 and 21
17 456759 3 1 Guard, inner
18 456761 8 1 Guard, outer
19 053023 7 1 Yoke 1.2
20 379650 9 2 Anchor chain
21 456679 3 1 Ring kit, reinforcing Incl. figs. 21 and 1 x fig. 20
22 0870011 1 Hex. nut
23 034418 1 1 Set screw

GROUP

3

SNH 447






P.T.O. GROUP
PRISE DE FORCE

GELENKWELLE
PRESA DI FORZA
AFTAKAS
Fig. ngﬁr CD Mgty. Description N.B.

1 456751 7 1 P.t.o. assembly 0.5 Incl. figs. 2 to 21

L: 660 mm between axis

2 456755 5 1 Guard assembly, inner 0.6 Incl. figs. 3,4,17, 20 and 21

3 728164 1 2 Sleeve bearing

4 729632 5 2 Cap

5 053412 2 1 Yoke assembly, quick

detachable 1.0 Incl. figs. 7, 8 and 9

6 456738 9 1 Deca

7 427846 3 1 Disc

8 427847 5 1 Spring

9 427848 7 1 Pin 0.4
10 418936 3 2 Journal bearing 1.2 Incl. figs. 11 and 12
11 418937 5 8 Circlip
12 150024 7 2 Grease fitting
13 727164 0 2 Yoke 1.2
14 130053 4 2 Spring pin A J 10 x 65 mm
15 562035 8 1 Tubular shaft, lemon

profile 0.8

16 456753 1 1 Guard assembly, outer 0.6 Incl. figs. 3,4,6,18,20 and 21
17 456756 7 1 Guard, inner
18 456754 3 1 Guard, outer
19 053023 7 1 Yoke 1.2
20 379650 9 2 Anchor chain
21 456679 3 1 Ring kit, reinforcing Incl. 2x fig. 21 and 1 x fig. 20
22 087001 1 1 Hex. nut
23 034418 1 1 Set screw

GROUP

4

SNH 447



10



P.T.0. GROUP
PRISE DE FORCE

GELENKWELLE
PRESA DI FORZA
AFTAKAS
Fig. ORrg;a.r CcD 44(;“" Code Description N.B.
1 727143 6 1 P.t.o. assembly 0.5 Incl. figs. 2 to 19
2 727131 1 1 Guard, outer 0.6 Incl. fig. 3
3 728164 1 1 Sleeve bearing
4 727160 2 1 Tubular shaft, outer
(Lemon profile)
5 161576 9 1 Tubular shaft, inner 1.0
(Lemon profile)
6 727163 8 1 Yoke
7 418936 3 1 Journal bearing 1.2 Incl. figs.8 and 9
8 418937 5 4 Circlip
9 150024 7 1 Grease fitting
10 152210 4 1 Flange yoke assembly 1.2 Incl. figs. 11 to 14
11 300642 9 1 Circlip
12 034164 2 1 Bearing
13 084990 3 2 Grease fitting
14 028280 0 1 Bushing
15 130053 4 1 Spring pin @ 10 x 65 mm
16 379650 9 1 Anchor chain
17 456802 6 1 Guard assembly, inner 0.6 Incl. figs. 18 and 19
18 728164 1 1 Sleeve bearing
19 729632 5 1 Cap
20 120109 1 1 Hex. cap screw M10 x 20 mm
21 140045 9 1 Tooth lockwasher @ 10 mm
22 394629 3 1 Plain washer

GROUP

5

11

SNH 447



12




GEAR BOX

BOITE DE TRANSMISSION
GETRIEBEKASTEN
SCATOLA TRASMISSIONE
TRANSMISSIE KAST

Order cD Qty.

Fig. "Ref. 447 Code Description N.B.
1 562598 0 1 Gearbox assembly 1.7 Incl. figs 2 to 28
2 562177 8 1 Input shaft B
3 166484 9 1 A Key

727484 8 1 B Key
4 181991 3 2 Seal ring
5 309085 6 4 Bearing
6 522340 7 2 Circlip
7 562145 1 1 Bevel gear 2.3 21 Tooth
8 056867 8 2 C Plain washer
056867 8 1 D Plain washer
9 116311 4 2 C Castellated nut
116311 4 1 D Castellated nut

10 300409 5 2 Cotter pin @ 3.2 x 40 mm

11 120104 1 6 Hex. cap screw M8 x 20 mm

12 062353 7 6 Tooth lockwasher @ 8 mm

13 166483 7 1 A Key

727485 0 1 B Key
14 562632 4 1 C Output shaft
728280 7 1 D Output shaft

15 562144 9 1 Bevel gear — 14 Tooth

16 562202 3 1 Spacer

17 249129 7 1 Cap

18 522602 3 1 Breather

19 522330 6 1 Cover

20 522331 8 1 Gasket

21 120120 5 4 Hex. cap screw M12 x 30 mm

22 062349 8 4 Tooth lockwasher g 12 mm

23 378245 9 2 Plain washer 212 mm

24 412006 6 1 Plug 1/2 gaz

25 562597 8 1 Connector

26 562586 5 1 Gearbox housing 29

27 728272 0 1 D Plain washer

28 088886 6 1 D Castellated nut 3/14” x 16

GROUP

6

13

SNH 447






DRAWBAR GROUP
TIMON

DEICHSEL
TIMONE
TREKBOOM
Fig. OR’gf' co IV Description N.B.
1 161872 7 1 Hub assembly ] Incl. figs. 2,3 and 4
2 161874 1 1 Hub
3 053040 3 1 Bearing 0.7
4 370018 0 1 Circlip
5 120109 1 2 Hex. cap screw M10 x 20 mm
6 062348 6 2 Tooth lockwasher @10 mm
7 538996 4 1 Guard
8 378246 1 2 Washer 2 16 mm
9 087397 8 2 Cotter pin g 5x 28 mm
10 161635 5 1 Shaft
1 161633 1 1 Support
12 161071 9 1 Support —
13 337563 4 1 Hex. cap screw M12 x 40 mm
14 034945 8 2 Washer 212 mm
15 062118 9 1 Hex. nut M12
16 161072 1 1 Shaft
17 037851 2 2 Hairpin cotter
18 050273 3 1 Rope
19 162764 9 1 Hook
20 134974 0 1 Support
21 134973 8 1 Pin
22 026392 5 1 Spring
23 380424 3 1 Hex. lock nut M20
24 062125 4 1 Hex. cap screw M20 x 160 mm
25 128542 7 1 Collar
26 081824 9 1 Spring pin 516" x 2 1/2”
27 161068 2 1 Drawbar 1.2
28 354360 5 2 Hex. cap screw M16 x 130 mm - For long P.t.o.
29 062354 9 2 Washer @ 16 mm - For long P.t.o.
30 562076 4 2 Bushing For long P.t.o.
31 562069 9 1 Hitch ] 0.4 Forlong P.t.o.
32 562070 2 1 Hitch For long P.t.o.
33 334967 7 2 Hex. cap screw M16 x 140 mm
34 161065 6 2 Bushing
35 161064 4 1 Hitch :I 0.4
36 161070 7 1 Hitch )
37 062354 9 2 Washer 2 16 mm
38 100020 9 2 Hex. nut M16
39 211764 9 1 Pin ,
40 120106 5 1 Hex. cap screw M8 x 40 mm
41 062115 3 1 Hex. nut M8
42 561160 2 1 Support
562046 1 1 Support For long P.t.o.
43 037851 2 1 Hairpin cotter
44 053048 9 1 Spacer
GROUP
15 SNH 447







JACK ASSEMBLY
BEQUILLE ASSEMBLEE

DEICHSELSTUTZE
INSIEME SUPPORTO
TREKBALKSTEUN
Fig. /%" cop s Description N.B.
1 522547 5 1 Jack assembly 0.4 Incl. figs. 2to 12
2 521406 6 1 Crank
3 062099 7 1 Nut M10
4 1201130 1 Hex. cap screw M10 x 50 mm
5 062096 1 1 Spring pin 26 x25mm
6 522552 6 1 Pin
7 026538 5 1 Spring
8 130045 7 1 Spring pin J5x 26 mm
9 522549 9 1 Jack body
10 050600 8 1 Bearing
11 522550 2 1 Screw 0.6
12 522563 9 1 Jack foot

GROUP

8

17

SNH 447



" @\\\\\\m\
5 0p\)

LM

18




FRONT FRAME
CHASSIS

VORDERES GESTELL
TELAIO ANTERIORE
VOORSTE KADER

Order cD Qty.

Fig. Ref. 447 Description N.B.
1 130011 6 7 Cotter pin 9 5 x 40 mm
2 053933 6 2 Pivot pin
3 053950 2 1 Clevis 0.4
4 161350 1 1 Stop
5 033778 2 1 Hairpin cotter
6 053951 4 1 Clevis 0.4
R 7 037851 2 1 Hairpin cotter
8 100016 0 10 Hex. nut M10
9 084294 7 6 Washer 2 10 mm
- 10 120075 8 6 Hex. cap screw M10 x 100 mm
1 539991 5 6 Spring
12 562187 9 1 Clutch face
13 0282127 2 Friction disc
. 14 034245 4 1 Clutch plate 1.0 Incl. fig. 34
727446 8 1 Clutch plate Incl. fig. 34
15 562184 3 1 Rear plate
16 062272 5 1 Key
17 062199 9 1 Set screw M10 x 30 mm
18 043048 7 2 Flange
19 212462 0 1 Bearing 1.2
20 212463 2 1 Collar
21 062306 8 1 Set screw M6 x 6 mm
. 22 562590 4 1 Fixing plate
727598 9 1 Fixing plate
23 161604 0 1 Clamp
24 062348 6 3 Washer @ 10 mm
25 062120 4 1 Wing nut M10
26 062095 9 2 Washer @ 8 mm
27 120104 1 2 Hex. cap screw M8 x 20 mm
28 378244 7 3 Plain washer d 10 mm
‘ 29 120110 4 3 Hex. cap screw M10 x 25 mm
30 562191 8 1 Orawbar frame 3.1
31 300388 9 4 Hex. cap screw M12 x 25 mm
32 062349 8 4 Tooth lockwasher @12 mm
33 378245 9 2 Plain washer
34 028280 0 1 Bushing
- 35 029840 9 2 Spring
36 029860 1 2 Pin
214686 6 2 Pin

GROUP

9

19

SNH 447



20



CYLINDER AND HOSES

VERINS ET FLEXIBLES

ZYLINDER UND SCHLAUCHE
CILINDRO IDRAULICO E FLESSIBILI
CILINDER EN SLANGEN

Fig. 29T cp , 3V Code  Description N.B.

1 161141 8 2 Seal ring

2 539639 9 1 Nipple 18 x 150

539640 2 1 Nipple 3/8" B.S.P.

3 562201 1 1 Hose 0.5

4 5216402 1 Cylinder assembly 0.4 Incl. figs. 5to M lo

5 NS 1 Piston rod

6 521642 6 1 Seal ring

7 521641 4 1 Seal ring 09

8 521639 9 1 “O” ring

9 521636 3 1 Circlip
10 NS 1 Cylinder barrel
11 521887 4 1 Seal repair kit Not shown - Incl. figs. 6 to 9
12 053933 6 2 Pivot pin :
13 130011 6 4 Cotter pin @5 x 40 mm

GROUP

10

21

SNH 447






REAR FRAME AND AXLE
CHASSIS ARRIERE ET ESSIEU
HINTERES GESTELL UND ACHSE
TELAIO POSTERIORE ED ASSALE
ACHTERSTE RAAM EN AS

Order

Fig. "Ref. CcD 4‘8“" Code Description N.B.
1 161625 4 2 Spring 0.5 Incl. fig. 2
2 161626 6 2 Spring nut
3 100020 9 4 Hex. nut M16
4 359211 5 2 Hex. cap screw
5 3374757 2 Hex. nut . M12
6 062349 8 2 Tooth lockwasher g 12 mm
7 120082 3 2 Hex. cap screw M16 x 60 mm
8 161513 7 2 Link
9 120090 0 2 Hex. cap screw M16 x 50 mm
10 378246 1 2 Washer g 16 mm
11 076615 9 2 Bushing
12 062354 9 2 Tooth lockwasher g 16 mm
13 130011 6 2 Cotter pin @5 x40 mm
14 087366 3 2 Washer
15 162625 5 1 Frame 3.1
16 053971 6 2 Clamp
17 378245 9 4 Washer g 12 mm
18 337563 4 4 * Hex. cap screw M12 x 40 mm
19 7210921 ~ 2 Bracket '
20 1618157 2 Bracket A
21 100023 5 2 Hex. lock nut M20
22 062124 2 2 Washer @ 20 mm
23 062125 4 2 Hex. cap screw M20 x 160 mm
24 162725 7 2 Spindle N
25 162741 1 2 Seal ring
26 1617155 2 Bearing
27 162743 5 2 Hub 1.2
28 062161 0 2 Grease fitting
29 161713 1 2 Bearing —
30 378247 3 2 Washer g 20 mm
31 084996 5 2 Castellated nut 3/4 - 16 UNF
32 130008 9 2 Cotter pin 24 x32mm
33 026808 8 1 Cap
34 161697 5 8 Wheel bolt
35 161692 5 2 Tyre 7.00 x 12
36 161693 7 2 Inner tube :l 7.00 x 12
37 161699 9 2 Wheel disc 1.0

GROuUP

11

23

SNH 447



24



HEADER

37 321204 6
38 562655 2

Grease fitting
Angle

TABLIER
PLATTFORMWANNE
TELAIO BARRA
MAAIBORD
Fig. %’gﬁ' CD 44(3ty. Code Description N.B.
1 171149 6 1 Divider
2 720043 7 1 Push bar
3 120070 8 1 Hex. cap screw M10 x 60 mm
4 062348 6 10 Tooth lockwasher @ 10 mm
5 100016 0 10 Hex. nut M10
6 120039 2 2 Carriage bolt M8 x 50 mm
7 378243 5 10 Plain washer g8 mm
8 062353 7 10 Tooth lockwasher g8 mm
9 100015 8 16 Hex. nut M8
10 720202 5 1 Frame 7.0
11 161547 8 2 Skid
12 161121 6 2 Pivot pin
13 037851 2 2 Hairpin cottter
14 161305 6 2 Shaft 0.5
-15 011487 9 2 Circlip
16 026224 0 2 Shim
17 161313 3 2 Bushing
18 161318 3 2 Clip
19 161676 1 2 Arm 1,4
20 120104 1 14 Hex. cap screw M8 x 20 mm
21 3374757 10 Hex. nut M12
22 161351 3 2 Bushing
23 062349 8 10 Tooth lockwasher @12 mm
24 337563 4 4 Hex. cap screw M12 x 40 mm
25 161664 6 2 Clevis
26 161656 9 2 Washer
27 161663 4 2 Rod 0.5
28 161655 7 2 Special nut
29 100020 9 2 Nut M16
30 300353 6 2 Castelled nut M16
31 130043 3 2 Cotter pin 9 4 x 26 mm
32 562027 1 1 Adjusting plate
.33 562024 5 1 Deflector
34 720080 5 1 Front plate 0.5
35 120103 9 3 Hex. cap screw M8 x 16 mm
36 120037 8 6 Carriage bolt M8 x 20 mm
2
1

GROUP

12

25

SNH 447



26



KNIFE

LAME
MESSER
LAMA
MES
Fig. ORrggr CD Qty. Code Description N.B.
1 721372 5 1 Knife assembly 0.5 Incl. figs.2to 9
728275 6 1 Knife assembly Incl. figs. 2 to 9 - South Africa only
2 720596 8 1 Special knife section
3 062071 9 55 Rivet @53 x 15 mm
4 721374 9 1 Knife bar
5 026622 4 28 Knife section Smooth
029875 2 28 Knife section South Africa only - Underserrated
6 161649 4 1 Half section
7 522614 8 1 Knife head spring 0.8 ,
8 062080 8 2 Rivet @5.3 x 20 mm
9 062355 1 5 Rivet @5.3x 24 mm
10 562743 9 1 Shoe
11 100015 8 10 Hex. nut M8
12 062353 7 10 Tooth lockwasher 28 mm
13 378243 5 10 Plain washer 28 mm
14 120038 0 2 Carriage bolt M8 x 30 mm
15 562748 9 1 Counter plate
16 412039 5 2 Rivet
17 140045 9 10 Tooth lockwasher @ 10 mm
18 120111 6 1 Hex. cap screw M10 x 30 mm
19 562755 4 1 Outer finger, right
20 120105 3 1 Hex. cap screw M8 x 30 mm
21 062076 9 1 Nut M11
22 5389534 AR Shim Thickness: 0.2 mm
1228895 AR Shim Thickness: 0.4 mm
1228883 AR Shim Thickness: 0.8 mm
23 538503 1 1 QOuter finger, left
24 062074 5 . 1 Rivet M11 x 32 mm
25 325829 4 28 Hex. cap screw M10 x 45 mm
26 522616 2 1 Bushing
27 562343 1 1 Knife clip 0.5
28 720051 4 14 Finger guard
29 562018 2 5 Plate
30 100020 9 6 Hex. nut M16
31 120103 9 5 Hex. cap screw M8 x 16 mm
32 378244 7 10 Plain washer 2 10 mm
33 562344 3 13 Knife clip 0.5/0.2
34 720039 8 13 Wear plate
35 1626205 AR Shim Thickness: 0.2 mm
161454 1 AR Shim Thickness: 0.5 mm
1614539 AR Shim Thickness: 1.5 mm
36 100095 6 8 Hex. iock nut M16
37 727612 1 3 Washer
GROUP
27

SNH 447




28




KNIFE DRIVE
COMMANDE DE LAME
MESSERANTRIEB
COMANDO LAMA
MESAANDRIJVING

Fig. O,{gf’ co QY code Description N.B.
1 120083 5 2 Hex. cap screw M12 x 70 mm
2 062349 8 5 Tooth lockwasher g 12 mm
3 337475 7 5 Hex. nut M12
4 120112 8 4 Hex. cap screw M10 x 40 mm
5 161638 1 1 Flange yoke :l
6 721091 9 1 Sheave 1.0
7 062348 6 10 Tooth lockwasher 210 mm
8 100016 0 4 Hex. nut M10
9 166483 7 1 Key

10 161742 2 2 Journal bearing

11 720053 8 1 Yoke with shaft

12 321204 6 1 Grease fitting 2.1

13 161636 7 1 Yoke

14 562600 7 1 Flange yoke

15 120104 1 6 Hex. cap screw M8 x 20 mm

16 062353 7 12 Tooth lockwasher 28 mm

17 161824 6 1 Adjusting rod

18 049637 2 3 Washer

19 039233 4 1 Bushing

20 300644 3 1 Circlip

21 065391 0 1 Bearing i]

22 727517 9 1 Idler pulley 0.7 Incl. figs. 20 and 21

23 062354 9 3 Washer @16 mm

24 355259 1 3 Hex. cap screw M16 x 65 mm

25 212509 0 1 C “V” belt 1.4

562569 9 1 D “V” belt

26 212511 5 1 Sheave

27 044676 9 1 Bearing cup

28 044419 5 1 Bearing cone 3.8

29 720183 3 1 Bearing support

30 720134 0 1 Grease tube

31 100020 9 2 Hex. nut M16

32 036723 0 2 Bearing cup

33 036726 6 2 Bearing cone

34 056867 8 1 Washer

35 116311 4 1 Castellated nut

36 300409 5 2 Cotter pub 2 3.2 x 40 mm

37 249129 7 1 Cap

38 374889 9 2 Hex. cap screw M16 x 100 mm

39 120120 5 2 Hex. cap screw M12 x 30 mm

40 337563 4 1 Hex. cap screw M12 x 40 mm

41 212510 3 1 Wobble shaft

42 067526 9 1 Bearing cup 2.1

GROUP

14

29

SNH 447



30



KNIFE DRIVE

COMMANDE DE LAME
MESSERANTRIEB
COMANDO LAMA
MESAANDRIJVING

Fig. ORrgfe.r CD Qty.  code Description N.B.
43 067527 1 1 Bearing cone _J‘
44 120105 3 6 Hex. cap screw M8 x 30 mm
45 084946 0 2 Hex. nut ] 112"
46 2125127 1 Cap 0.5
47 212501 4 1 Rubber bushing
48 561600 6 1 Pivot arm 3.1

: 49 522995 4 1 Hex. cap screw 0.5
50 038260 0 1 Collar
51 134130 2 1 Bearing ]

. 52 161529 0 1 Pivot arm support 0.8
53 161280 2 1 Spacer
54 134486 5 1 Gasket

' 55 7201376 1 Cap
56 120110 4 6 Hex. cap screw M10 x 25 mm
57 130681 5 1 Hub 2.1
58 032362 0 1 Washer
59 084996 5 1 Castellated nut 3/4” 16 UNF
60 056868 0 1 Cap
61 323787 2 3 Grease fitting
62 720136 4 2 Cap
63 126106 1 AR Shim

' 1261059 AR Shim

‘ 0673758 AR Shim
64 036725 4 2 Bearing cone ] 21
65 067372 2 2 Bearing cup )
66 140085 3 1 Washer
67 212520 4 1 Key
68 100038 6 1 Hex. lock nut M12

GROUP

14

31

SNH 447






REEL

RABATTEUR
HASPEL
ASPO
HASPEL
Fig. OF:g?r co Y code Description N.B.
1 562752 8 2 Tine bar 0.8/0.5
562753 0 2 Tine bar
2 562793 4 8 Bearing
3 562791 0 12 Bearing holder 0.5 R.H.-1.2 LH.
4 120161 1 24 Hex. cap screw M8 x 25 mm
5 378243 5 6 Plain washer 28mm
6 100067 7 72 Hex. nut M8
7 053158 2 12 Grease fitting
8 120039 2 44 Carriage bolt M8 x 50 mm
9 076518 3 44 Tine clip
10 562766 7 4 Reel tine
11 562792 2 4 Bearing holder
12 076517 1 36 Reel tine 0.5/0.1
13 127820 6 4 Reel tine
14 087262 3 4 Hex. nut 5/8”
15 165484 8 4 Cam follower 0.4
16 121831 3 4 Hex. cap screw 518 x 57
17 135874 9 1 Clamp
18 120061 9 4 Hex. cap screw M8 x 60 mm
19 562747 7 4 Bat 0.5
20 100015 8 40 Hex. nut M8
21 062353 7 40 Tooth lockwasher @ 8 mm
22 378243 5 24 Plain washer @8 mm
23 120161 1 24 Hex. cap screw M8 x 25 mm
24 562745 3 1 Reel 3.1
25 028259 5 2 Special washer
26 321204 6 2 Grease fitting
27 562767 9 2 Hub 0.6 Incl. fig. 28
28 161630 5 2 Bushing
29 136333 4 1 E Cam 0.8
730948 7 1 F Cam
30 100016 0 6 Hex. nut M10
31 062348 6 6 Tooth lockwasher @ 10 mm
32 378244 7 6 Plain washer 2 10 mm
33 338949 3 6 Carriage bolt M10 x 25 mm
34 3374757 3 Hex. nut M12
35 062349 8 3 Tooth lockwasher 212 mm
36 378245 9 3 Plain washer g 12 mm
37 374895 2 1 Carriage bolt M12 x 25 mm
38 1444855 AR Spacer
39 062354 9 1 Tooth lockwasher @ 16 mm
40 140016 8 2 Washer 28 mm

GROUP

15

33

SNH 447



34




REEL DRIVE

COMMANDE DU RABATTEUR
HASPELANTRIEB

COMANDO DELL’ASPO
HASPELAANDRIJVING

Order ~p Qty.

Fig. Ref. Code Description N.B.
1 328754 8 2 Carriage bolt M12 x 40 mm
2 161539 1 1 Bushing
3 378245 9 5 Plain washer @ 12mm
4 062349 8 5 Tooth lockwasher - @12 mm
5 337475 7 5 Hex. nut M12
6 161517 5 1 Shaft ] .

7 161393 1 2 Bushing
8 161514 9 1 Hub Incl. fig. 7
9 3005100 6 Hex. cap screw M8 x 65 mm

10 161628 0 1 Sprocket

11 229159 6 1 Chain Incl. figs. 12, 13 and 14

12 0258049 AR Roller link 0.5

13 0251956 AR Coupler link

14 0258152 AR Offset link

15 067332 8 1 Sprocket

16 067409 1 8 Spacer

17 067408 9 1 Sheave half

18 135947 4 1 Sheave half ]

19 025069 9 2 Washer

20 140087 7 1 Washer

21 212628 2 1 Special bolt

22 321204 6 1 Grease fitting

23 062353 7 10 Tooth lockwasher 28 mm

24 100015 8 10 Hex. nut M8

25 063106 5 1 “V” belt

26 338263 9 1 Carriage bolt 05 M12x70 mm

27 322153 8 1 Bushing -

28 058106 8 2 Idler

29 087399 2 1 Cotter pin @5 x 45 mm

30 087351 2 2 Washer

31 161384 2 1 idler arm

32 328754 8 1 Carriage bolt M12 x 40 mm

33 029579 4 1 Spring 0.4

34 161825 8 1 Support

35 161304 4 1 Spring support

36 120037 8 4 Carriage bolt M8 x 20 mm

37 046856 3 1 Pulley

38 606173 3 1 Key :i 0.6

39 161760 0 1 Flange :

40 120105 3 6 Hex. cap screw M8 x 30 mm

GROUP

16

35

SNH 447



36




CONDITIONER ROLLS WITH RIGHT-HAND DRIVE
ROULEAUX CONDITIONNEURS AVEC COMMANDE DROITE
QUETSCHWALZEN MIT ANTRIEB RECHTS

RULLI CONDIZIONATORI CON COMANDO DESTRO
KNEUSROLLEN MET AANDRIJVING RECHTS

Fig. 9der cp QY. (code  Description

Ref. N.B.
1 374889 9 1 Hex. cap screw M16 x 100 mm
2 062354 9 1 Tooth lockwasher 216 mm
3 130865 5 1 Bushing 0.8
4 066494 9 1 Chain 0.4 Incl. figs. 5,6 and 7
5 0258087 AR Roller link
6 0258126 AR Coupler link
. 7 0258176 AR ~ Offset link
8 076338 1 1 Double sprocket Incl. fig. 9
9 066495 1 1 Bearing 0.8
10 028259 5 2 Washer
11 161292 7 1 Bushing
12 161678 5 1 Support plate 15
13 323787 2 1 Grease fitting
. 14 161522 6 1 Shaft
15 3374757 10 Hex. nut M12
16 062349 8 10 Tooth lockwasher g 12 mm
17 378245 9 22 ~ Plain washer g 12 mm
18 338263 9 1 Carriage bolt M12 x 70 mm
19 555889 8 1 Support 1.7
20 138820 9 4 Flange
21 047559 4 2 Bearing 1.4
22 047067 1 2 Collar
. 23 161686 2 1 Sprocket 0.8
24 080985 8 2 Set screw 1/2” x 22"
25 084958 5 2 Hex. nut 1/2”
26 084241 6 2 Woodruff key
27 167569 0 1 Sprocket 0.5
28 337563 4 4 Hex. cap screw M12 x 40 mm
29 120110 4 12 Hex. cap screw M10 x 25 mm
30 062348 6 12 Tooth lockwasher @ 10 mm
‘ 31 120104 1 8 Hex. cap screw M8 x 30 mm
32 062353 7 8 Tooth lockwasher @ 8 mm
33 056491 1 1 Flange
- 34 161653 3 1 Chain 0.5 Incl. figs. 35, 36 and 37
35 0258087 AR Roller link
36 0258126 AR » Coupler link
) 37 0258176 AR Offset link
38 184347 1 2 E Idler sprocket 0.4
728764 3 2 F Idler sprocket Incl. figs. 46 and 47
39 334682 3 2 Carriage bolt M12 x 50 mm
40 166752 8 1 Upper roll 4.4
41 166753 0 1 Lower roll
42 167570 3. 1 Flange 0.8
' GROUP
‘ 37 SNH 447



38




CONDITIONER ROLLS WITH RIGHT-HAND DRIVE
ROULEAUX CONDITIONNEURS AVEC COMMANDE DROITE
QUETSCHWALZEN MIT ANTRIEB RECHTS

RULLI CONDIZIONATORI CON COMANDO DESTRO
KNEUSROLLEN MET AANDRIJVING RECHTS

Fig. Order CD Qty. Code Description

Ref. N.B.
43 0433116 AR Shim
44 211326 1 3 Shim Thickness: 1.2 mm
45 053914 6 3 Shim Thickness: 3 mm
46 728766 7 2 F Bearing 0.4
47 728765 5 2 F Circlip
48 025954 6 Circlip
49 100038 6 1 Hex. lock nut M12

GROUP

17

39

SNH 447



40




CONDITIONER ROLLS WITH LEFT-HAND DRIVE
ROULEAUX CONDITIONNEURS AVEC COMMANDE GAUCHE
QUETSCHWALZEN MIT ANTRIEB LINKS

RULLI CONDIZIONATORI CON COMANDO SINISTRO
KNEUSROLLEN MET AANDRIJVING LINKS

Fig. Oerer CD Qty. Description N.B.
ef.
1 166752 8 1 Upper roll ]
2 ="7166753 0 1 Lower roll 4.4
3 025808 7 AR Roller link
4 0258126 AR Offset link
5 0258176 AR Coupler link
6 229159 6 1 Chain Incl. figs. 3, 4and 5
7 067332 8 1 Sprocket 0.5
8 084241 6 1 Woodruff key
9 393597 3 2 Set screw M8 x 20 mm
10 100097 0 2 Hex. lock nut M8
11 161628 0 1 Sprocket 0.8
12 120110 4 12 Hex. cap screw M10 x 25 mm
13 062348 6 12 Tooth lockwasher 2 10 mm
14 047067 1 2 Collar
15 138820 9 4 Flange :l 1.4
16 047559 4 2 Bearing
17 161679 7 1 Bearing support 1.5
18 300873 8 1 Spring pin 98 x 45 mm
19 321204 6 1 Grease fitting
20 026376 1 1 Washer
21 053976 6 1 Bushing
22 032455 7 1 Washer
23 555899 9 1 Bearing support 1.7
24 056491 1 1 Flange
25 120109 1 6 Hex. cap screw M10 x 20 mm
26 211326 1 3 Shim Thickness: 1.2 mm
27 053914 6 3 Shim Thickness: 3 mm

GROUP

18

41

SNH 447



42



DEFLECTORS

DEFLECTEURS
LEITBLECHER
DEFLETTORI
LEIPLATEN
Fig. %9 cp Y Code  Description N.B.
1 720211 4 2 Plate
2 7201720 1 Pivot plate, R.H. :I 0.5
720173 2 1 Pivot plate, L.H.
3 120110 4 4 Hex. cap screw M10 x 25 mm
4 062348 6 4 Tooth lockwasher g 10 mm
5 100016 0 4 Hex. nut M10
6 720179 4 1 Swatch board, L.H.
720180 7 1 Swatch board, R.H.
7 720215 2 1 Support, L.H. 0.5
720216 4 1 Support, R.H.
8 100015 8 8 Hex. nut M8
9 062353 7 8 Tooth lockwasher 28 mm
10 378243 5 8 Plain washer 28 mm
11 120161 1 8 Hex. cap screw M8 x 26 mm
12 720242 9 1 Support
720243 1 1 Support
13 308761 9 4 Carriage bolt M8 x 25 mm
14 720166 7 2 Adjusting lath
15 720145 3 1 Swatch board, upper 0.5
16 120104 1 4 Hex. cap screw M8 x 20 mm

GROUP

19

43

SNH 447






STANDARD GUARDS
PROTECTEURS STANDARDS
STANDARD ABSCHIRMUNGEN
PROTEZIONI STANDARD
STANDAARD AFSCHERMINGEN

Fig. Order ¢p Qty. Code

Ref. Description N.B.
1 162677 4 1 Guard
2 100016 0 12 Hex. nut M10
3 062348 6 12 Tooth lockwasher @10 mm
4 378244 7 12 Plain washer 2 10 mm
5 338949 3 12 Carriage bolt M10 x 25 mm
6 120041 7 3 Carriage boilt M10 x 20 mm
7 161023 8 1 Guard
8 120161 1 4 Hex. cap screw M8 x 25 mm
9 062353 7 4 Tooth lockwasher @ 8 mm
10 378243 5 4 Plain washer 28 mm
11 562587 7 1 Support
12 120104 1 2 Hex. cap screw M8 x 20 mm
13 062095 9 2 Tooth lockwasher @ 8 mm
14 100015 8 2 Hex. nut M8
15 720396 4 1 C Guard
727599 1 1 D Guard
16 161604 0 1 Clamp
17 062120 4 1 Wing nut
18 354720 9 1 Hex. jam nut M10
19 120111 6 1 Hex. cap screw M10 x 30 mm

GROUP

20

45

SNH 447



46




SPECIAL GUARDS

PROTECTIONS SPECIALES
SONDERSCHUTZBLECHE
PROTEZION! SPECIALI
SPECIALE AFSCHERMINGEN

Fig. Order CD Qty. Description N.B.
Ref.
1 539138 7 2 Extension
2 100015 8 25 hex. nut M8
3 062353 7 34 Tooth lockwasher 28 mm
4 378243 5 38 Plain washer @8 mm
5 120191 4 2 Hex. cap screw M8 x 40 mm
6 721370 1 1 Guard, R.H.
538994 0 1 Guard, R.H.
7 120104 1 10 Hex. cap screw M8 x 20 mm
8 721371 3 1 Guard, R.H.
9 562644 9 1 Knife guard
10 562589 1 1 Guard
11 120037 8 11 Carriage bolt M8 x 20 mm
12 538993 8 1 Bracket
13 721253 5 1 Guard
14 721351 1 1 Cover
15 100014 6 "9 Hex. nut M6
16 062352 5 10 Tooth lockwasher @6 mm
17 140015 6 7 Plain washer @6 mm
18 538997 6 1 Bracket
19 721358 5 1 Deflector, R.H.
721357 3 1 Deflector, L.H.
20 539598 1 2 Reflector
21 062351 3 2 Washer g 5mm
22 062237 1 2 Hex. nut M5
23 562044 7 1 Support
24 562580 3 1 Bracket
25 720897 6 1 Bracket
26 721116 3 1 Cover
27 445306 1 2 Plug
28 538991 4 1 Bracket
29 539003 2 1 Guard
30 728534 6 2 Lath
31 720060 3 2 Rubber washer
32 728735 2 4 Rubber spacer

GROUP

21

47

SNH 447



2\

22

48




SHOCK ABSORBER

AMORTISSEUR

STOSSDAMPFER
AMMORTIZZATORE
SCHOKDEMPER
Fig. %'gf' co Y code Description N.B.
1 100016 0 4 G Hex. nut M10
2. 3782447 4 G Plain washer 210 mm
3 028284 8 4 G Spring
4 521329 2 1 G Plate
5 028212 7 2 G Friction disc
6 212599 9 1 G Ratchet wheel 0.5
7 521328 0 1 G Adjusting plate
8 120073 4 3 G Hex. cap screw M10 x 80 mm
9 538003 1 1 G Pivot arm Incl. fig. 10
10 210024 0 2 G Bushing
11 026260 6 1 G Washer v
12 130005 3 12 G Cotter pin 2 3.2x 32 mm
13 062068 2 1 G Cotter pin @ 25 x 25 mm
14 378245 9 1 G Plain washer @ 12 mm
15 522998 0 1 G Pawl
16 212589 8 1 G Lever
17 212596 3 1 G Bushing
18 .120111 6 1 G Hex. cap screw M10 x 30 mm
19 062348 6 1 G Tooth lockwasher 2 10 mm
20 729282 2 1 H Shock absorber
21 100038 6 2 H Hex. lock nut M12
22 120082 3 2 H ~ Hex. cap screw M12 x 60 mm

GROUP

22

49.

SNH 447



50




GAUGE WHEEL
ROUE DE JAUGE

STELLRAD

RUOTINO DEL PICK-UP

LOOPWIEL

Fig. Q9 cp QY. Gode  Description N.B.
1 562650 2 2 Stop
2 062348 6 2 Tooth lockwasher 910 mm
3 120110 4 2 Hex. cap screw M10 x 25 mm
4 562652 6 2 Support 0.4
5 100020 9 2 Hex. nut M16
6 062348 6 2 Tooth lockwasher 16 mm
7 120092 4 2 Hex. cap screw M16 x 70 mm
8 033087 7 6 Washer
9 212586 2 2 Guage wheel 0.4

10 323787 2 2 Grease fitting

11 130011 6 2 Cotter pin J5 x 40 mm

GROUP

23

51

SNH 447



INDEX

Part No. Group Fig. N Part No. Group Fig. N ‘
Numéro Groupe Rep. Description Numéro Groupe Rep. Description

011487 9 12 15 Circlips 053048 9 7 44 Entretoise ‘
025069 9 16 19 Rondelle 053158 2 15 7 Graisseur

025195 6 16 13 Attache 053412 2 4 5 Machoire

025804 9 16 12 Attache 053432 4 3 15 Arbre

025808 7 17 5 Maillon 053914 6 17 45 Cale

025812 6 18 4 Maillon 053933 6 9 2 Axe

025815 2 16 14 Maillon 053950 2 9 3 Chape

025817 6 17 37 Maillon 053951 4 9 6 Chape
*025954 6 17 48 Circlips 053971 6 11 16 Etrier

026224 0 12 16 Rondelle 053976 6 18 21 Bague .
026260 6 22 11  Rondelle 056491 1 17 33 Flasque

026376 1 18 20 Rondelle 056867 8 6 8 Rondelle

026392 5 7 22 Ressort 056868 0 14 60 Couvercle .
026538 5 8 7 Ressort 058106 8 16 28 Poulie

026622 4 13 5 Section 062068 2 22 13 Rondelle

026808 8 1 33 Chapeau 062071 9 13 3 Rivet

0282127 22 5 Disque de friction 062074 5 13 24 Vis ‘
028259 5 17 10 Bague 062076 9 13 21 Ecrou

028280 0 5 14 Bague 062080 8 13 8 Rivet

028284 8 22 3 Ressort 062095 9 20 13 Rondelle

029579 4 16 33 Ressort 062096 1 8 5 Goupille

029840 9 9 35 Ressort 062099 7 8 3 Ecrou

029860 1 9 36 Axe 062115 3 7 41 Ecrou

029875 2 13 5 Sections 062118 9 7 15 Ecrou

032362 0 14 58 Rondelle 062120 4 20 17 Ecrou

032455 7 18 22 Rondelle 062124 2 11 22 Rondelle

033087 7 23 8 Rondelle 0621254 11 23 Boulon .
033778 2 9 5 Goupille 062161 0 11 - 28 Graisseur
*034164 2 5 12 Roulement 062199 9 9 17 Vis

034245 4 9 14 Plateau 062237 1 21 22 Ecrou

034418 1 4 23 Boulon 062272 5 9 16 Clavette

034945 8 7 14 Rondelle 062306 8 9 21 Vis de blocage

036723 0 14 32 Cuvette 0623486 - 18 13 Vis

036725 4 14 64 Cuvette 062349 8 17 16 Vis

036726 6 14 33 Coéne 062351 3 21 21 Rondelle

037851 2 7 17 Goupille 062352 5 21 16 Rondelle Y
0382600 14 50 Collier 0623537 19 9 Rondelle ‘
039233 4 14 19 Entretoise 062354 9 14 23 Rondelle

043048 7 9 18 Collerette 062355 1 13 9 Rivet R
043311 6 17 43 Cale 063106 5 16 25 Courroie

044419 5 14 28 Cobne 065391 0 14 21 Roulement

044676 9 14 27 Cuvette 066494 9 1 4 Chaine .
046856 3 16 37 Poulie 066495 1 17 9 Roulement

047067 1 17 22 Collier 067332 8 18 7 Pignon

047559 4 17 21 Roulement 067372 2 14 65 Cobne

049637 2 14 18 Rondelle 067375 8 14 63 Cale

050273 3 7 18 Corde 067408 9 16 17 Poulie

050600 8 8 10 Rondelle 067409 1 16 16 Entretoise

053023 7 3 19 Machoire 067526 9 14 42 Cuvette

053040 3 7 3 Roulement 067527 1 14 43 Cone

GROUP

98 @

52

SNH 4?17‘



. INDEX
Part No. Group Fig. . Part No. Group Fig. .
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
‘ 076338 1 17 8 Pignon 120120 5 6 21 Vis
076517 1 15 12 Doigt 120161 1 19 11 Boulon
076518 3 15 9 Reteneur 1201914 21 5 Boulon
076615 9 11 11 Entretoise 121831 3 15 16 Boulon
080985 8 17 24 \Vis 122888 3 13 22 Cale
081824 9 7 26 Goupille 1228895 13 22 Cale
0842416 18 8 Clavette 126105 9 14 63 Cale
084294 7 9 9 Rondelle grower 126106 1 14 63 Cale
084946 0 14 45 Ecrou 1278206 15 13 Doigt
s 084958 5 17 25 Ecrou de calage 128542 7 7 25 Collier
084990 3 5 13 Graisseur 1300053 22 12 Goupille
084996 5 11 31 Ecrou *130008 9 11 32 Cheville
. 087001 1 3 22 Ecrou 1300116 23 11 Goupille
087262 3 15 14 Ecrou 1300433 12 31 Goupille
087351 2 16 30 Rondelle 130045 7 8 8 Goupille
087366 3 11 14 Rondelle 130053 4 5 15 Goupille élastique
. 087397 8 7 9 Goupille 130681 5 14 57 Moyeu
087399 2 16 29 Axe 1308655 17 3 Arbre
*088886 6 6 28 Ecrou crénelé 134130 2 14 51 Roulement
1000146 21 15 Ecrou 134486 5 14 54 Joint
1000158 21 2 Ecrou 134973 8 7 21 Tige
100016 0 20 2 Ecrou 134974 0 7 20 Support
100020 9 23 5 Ecrou 135874 9 15 17 Collier
100023 5 11 21 Bague d’arrét 135947 4 16 18 Flasque
1000386 22 21 Ecrou 136333 4 15 29 Came
1000677 15 6 Ecrou 138820 9 18 15 Flasque
. 1000956 13 36 Ecrou 1400156 21 17 Rondelle
1000970 18 10 Ecrou *140016 8 15 40 Rondelle
116311 4 6 9 Ecrou 140045 9 13 17 Rondelle
120037 8 21 11 Vis *140085 3 14 66 Rondelle
1200380 13 14 Boulon *140087 7 16 20 Rondelle
120039 2 12 6 Vis 144485 5 15 -~ 38 Entretoise
1200417 20 6 Vis *150024 7 5 9 Graisseur
*120061 9 15 18 Vis *152210 4 5 10 Machoire avec flasque
1200708 12 3 Vis 1610238 20 7 Carter
. 120073 4 22 -8 Vis 161064 4 7 35 Chape
; 120075 8 9 10 Vis 161065 6 7 34 Entretoise
. 1200823 22 22 Vis 161068 2 7 27 Timon
- 120083 5 14 1 Vis 161070 7 7 36 Barre
1200900 11 9 Vis 161071 9 7 12 Etrier
1200924 23 7 Vis 161072 1 7 16 Axe
° 1201039 12 35 Vis 161121 6 12 12 Axe
120104 1 20 12 Vis 1611418 10 . 1 Joint
120105 3 16 40 Vis 161280 2 14 53 Plaque
120106 5 7 40 Vis 161292 7 17 11 Bague
120109 1 7 5 Vis 161304 4 16 35 Support de ressort
120110 4 23 3 Vis 161305 6 12 14 Barre
1201116 20 19 Vis 161313 3 12 17 Bague
120112 8 14 4 Boulon 161318 3 12 18 Attache
120113 0 8 4 Vis 161350 1 9 4 Arrét
‘ GROUP
. 53 SNH 447



INDEX

Part No. Group Fig.
Numeéro Groupe Rep.

Description

Part No. Group Fig.
Numéro Groupe Rep.

Description

161351 3 12 22
161384 2 16 31
161393 1 16 7
161453 9 13 35
161454 1 13 35

161513 7 11 8
161514 9 16 8
161517 5 16 6

161522 6 17 14
1615290 14 52

161539 1 16 2
1615478 12 11
161576 9 5 5
1616040 20 16
161625 4 11 1
161626 6 11 2

161628 0 16 10
161630 5 15 28
161633 1 7 11
161635 5 7 10
161636 7 14 13
161638 1 14 5
161649 4 13 6
1616533 17 34
161655 7 12 28
161656 9 12 26
161663 4 12 27
161664 6 12 25
161676 1 12 19
161678 5 17 12
161679 7 18 17
161686 2 17 23
161692 5 11 35
161693 7 1 36
16169765 11 34
161699 9 1" 37
161713 1 11 29
1617156 5 11 26
1617422 14 10
161760 0 16 39
1618157 11 20

161824 6 14 17
161825 8 16 34
161872 7 7 1
161874 1 7 2

1626205 13 35
1626255 11 15
1626774 20 1
162725 7 11 24
162741 1 11 25

Entretoise
Levier
Bague
Cale

Cale
Connexion
Moyeu
Axe

Axe
Plaque
Entretoise
Sabot
Arbre
Bride
Ressort
Noix
Pignon
Bague
Etrier

Axe
Machoire
Machoire
Section
Chaine
Tige
Rondelle
Arbre
Bielle
Bras
Support
Support
Pignon
Pneu
Chambre
Vis

Jante
Roulement
Roulement
Croisillon
Moyeu
Support
Tendeur
Support
Palier
Palier
Cale
Essieu
Protection
Arbre
Bague

162743 5 11 27

162764 9 7 19
165484 8 15 15
166483 7 6 13
166484 9 6 3
166752 8 17 40
166753 0 18 2

167569 0 17 27
167570 3 17 42
171149 6 12 1
181991 3 6 4
184347 1 17 38
210024 0 22 10
211326 1 17 44
211764 9 7 39
212462 0 9 19
212463 2 9 20
212501 4 14 47
212509 0 1 3
212510 3 14 41
212511 5 14 26
212512 7 14 46
*212520 4 14 67
212586 2 23 9
2125898 22 16
212596 3 22 17
2125099 22 6
212628 2 16 21
214686 6 9 36
229159 6 16 11
249129 7 14 37
300353 6 12 30
300388 9 9 31
300409 5 6 10
300510 0 16 9
300642 9 5 11
*300644 3 14 20
300873 8 18 18
*308761 9 19 13
309085 6 6 5
321204 6 18 19
*322153 8 16 27
323787 2 17 13
325829 4 13 25
328754 8 16 32
334682 3 17 39
334967 7 7 33
3374757 16 5
337563 4 14 40
338263 9 17 18

Moyeu
Crochet
Galet
Clavette
Clavette
Rateau
Rouleau
Pignon
Moyeu
Diviseur v
Joint

Pignon tendeur
Bague

Cale

Axe

Roulement

Bague

Bloc

Courroie

Arbre

Poulie

Cuvette

Clé

Roue

Bielette
Entretoise

Roue

Vis

Axe

Chaine

Chapeau
Rondelle

Boulon a téte hex.
Goupille

Vis

Circlips

Circlips

Axe

Vis »
Roulement :
Graisseur

Entretoise -
Graisseur

Vis

Vis a collet carré

Boulon

Vis

Ecrou

Vis

Boulon

GROUP

98 @

54

SNH 447‘




INDEX
Part No. Group Fig. L Part No. Group Fig. L
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
338949 3 15 33 Vis 521887 4 10 11 Pochette
354360 5 7 28 Boulon 522330 6 6 19 Couvercle
*3547209 .20 18 Ecrou 522331 8 6 20 Joint
355259 1 14 24 Boulon 522340 7 6 6 Circlips
*359211 5 11 4 Ecrou 522547 5 8 1 Béquille
370018 0 7 4 Circlips 522549 9 8 9 Béquille
374889 9 17 1 Vis 522550 2 8 11 Vis
374895 2 15 37 Vis 522552 6 8 6 Verrou
378243 5 19 10 Rondelle 522563 9 8 12 Béquille
378244 7 13 32 Rondelle 522602 3 6 18 Reniflard
3782459 15 36 Rondelle 522614 8 13 7 Téte lame
378246 1 1 10 Rondelle 522616 2 13 26 Entretoise
*378247 3 11 30 Rondelle 522995 4 14 49 Vis
*379650 9 5 16 Chaine 522998 0 22 15 Cliquet
*380424 3 7 23 Ecrou 538003 1 22 9 Levier
393597 3 18 9 Cale 538503 1 13 23 Doigt
394629 3 5 2 Rondelle 538953 4 13 22 Cale
412006 6 6 24 Bouchon 538991 4 21 28 Support
412039 5 13 16 Vis 5389938 21 12 Support
*418936 3 4 10 Croisillon 538994 0 21 6 Protection
*418937 5 5 8 Jonc de croisillon 538996 4 7 7 Protecteur
*427846 3 4 7 Disque 5389976 21 18 Support
*427847 5 3 8 Ressort 539003 2 21 29 Protection
*427848 7 4 9 Goupille cylindrique 539138 7 21 1 Extension
*438117 1 2 5 Décalcomanie 539598 1 21 20 Catadiopte
*438118 3 2 5 Deécalcomanie 539639 9 10 2 Raccord
*445306 1 21 27 Bouchon 539640 2 10 2 Raccord
*450141 8 2 4 Décalcomanie 539991 5 9 11 Ressort
*450596 1 2 4 Décalcomanie 555889 8 17 19 Palier
*456679 3 4 21 Jeu des bagues de renfor§ 555899 9 18 23 Palier
*456738 9 4 6 Décalcomanie 561160 2 7 42 Support
*456751 7 4 1 Prise de force compléte 561600 6 14 48 Chape
*456753 1 4 16 Protecteur extérieur ens. | 562018 2 13 29 Patte
*456754 3 4 18 Protecteur extérieur ens. | 562024 5 12 33 Déflecteur
*456755 5 4 2 Protecteur intérieur ens. 562027 1 12 32 Tole
*456756 7 4 17 Protecteur intérieur ens. 562035 8 4 15 Arbre
*456757 9 3 1 Prise de force compleéte 562044 7 21 23 Support
*456758 1 3 16 Protecteur 562046 1 7 42 Support
*456759 3 3 17 Protecteur intérieur 562069 9 7 31 Chape
*456760 6 3 2 Protecteur extérieur ens. | 562070 2 7 32 Chape
*456761 8 3 18 Protecteur extérieur 562076 4 7 30 Entretoise
*456802 6 5 17 Protecteur intérieur cpl. 562144 9 6 15 Pignon
521328 0 22 7 Plaque 562145 1 6 7 Pignon
521329 2 22 4 Support 562177 8 6 2 Arbre
521406 6 8 2 Manivelle 562184 3 9 15 Disque
521636 3 10 9 Jonc 562187 9 9 12 Disque
521639 9 10 8 Joint 562191 8 9 30 Support
521640 2 10 4 Vérin 562201 1 10 3 Flexible
521641 4 10 7 Joint 562202 3 6 16 Entretoise
521642 6 10 6 Joint 562343 1 13 27 Guide
GROUP
55 SNH 447



INDEX

Part No. Group Fig. . Part No. Group Fig. e .
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
562344 3 13 33 Guide 720243 1 19 12 Renfort - .
562569 9 14 25 Courroie 720396 4 20 15 Protecteur
562580 3 21 24 Support 720596 8 13 2 Section
562586 5 6 26 Carter 720897 6 21 25 Support
562587 7 20 11 Support 721091 9 14 6 Poulie
562589 1 21 10 Protection 721092 1 1 19 Palier
562590 4 9 22 Support 721116 3 21 26 Capot
562597 8 6 25 Bouchon 721351 1 21 14 Couvercle
562598 0 6 1 Boite de transmission 721353 5 21 13 Protection

compléte 721357 3 21 19 Déflecteur v
562600 7 14 14 Machoire 721358 5. 21 19 Déflecteur
562632 4 6 14 Arbre 721370 1 21 6 Protection
562644 9 21 9 Protecteur de lame 721371 3 21 8 Protection
562650 2 23 1 Butée 721372 5 13 1 Lame ,a
562652 6 23 4 Support 721374 9 13 4 Verge
562655 2 12 38 Equerre 727131 1 5 2 Protecteur extérieur
562743 9 13 10 Sabot 727143 6 5 1 Prise de force compléte
562745 3 15 24 Rabatteur 727160 2 5 4 Tube profilé ‘
562747 7 15 19 Batte 727163 8 5 6 Machoire l
562748 9 13 15 Contre-plaque 727164 0 4 13 Machoire
5627528 15 1 Tube porte-griffes 727446 8 9 14 Plateau d’embrayage |
562753 0 15 1 Tube du rabatteur 727484 8 6 3 Clavette
5627554 13 19 Doigt 7274850 6 13 Clavette |
562766 7 15 10 Griffe 727517 9 14 22 Poulie tendeur
562767 9 15 27 Moyeu 727598 9 9 22 Tole de fixation ,
562791 0 15 3 Palier 727599 1 20 15 Protection
562792 2 15 11 Palier 727612 1 13 37 Rondelle ‘
562793 4 15 2 Support 728164 1 3 3 Bague de glissement
606173 3 i6 38 Clavette 728272 0 6 27 Rondelle
7200398 13 34 Plaque d'usure 7282756 13 1 Lame compléte |
720043 7 12 2 Barre 728280 7 6 14 Arbre de sortie ]
720051 4 13 28 Protecteur de doigt 728534 6 21 30 Piat
720053 8 14 11 Machoire avac arbre 7287352 21 32 Plaque caoutchouc I
720060 3 21 31 Rondelle 728764 3 17 38 Pignon tendeur
720080 5 12 34 Cale 728765 5 17 47 Circlip '
720134 0 14 30 Conduit 728766 7 17 46 Roulement
720136 4 - 14 62 Couvercle *729282 2 22 20 Amortiseur ‘
720137 6 14 55 Couvercle 729632 5 5 19 Protecteur
720145 3 19 15 Volet *730650 6 2 3 Décalcomanie .
720166 7 19 14 Plat *730948 7 15 29 Came B
720172 0 19 2 Volet *747195 9 2 7 Décalcomanie
7201732 19 2 Volet *747274 7 2 6 Decalcomanie )
720179 4 19 6 Déflecteur *747275 9 2 1 Deécalcomanie '
720180 7 19 6 Déflecteur *747276 1 2 2 Décalcomanie
720183 3 14 29 Support
720202 5 12 10 Tablier
720211 4 19 1 Plaque
720215 2 19 7 Support
720216 4 19 7 Support
720242 9 19 12 Renfort

GROUP

98 @

56 SNH 447‘




DEALER — DISTRIBUTOR INFORMATION ONLY
RECOMMENDED INITIAL SERVICE PARTS STOCK

Part
number

025808 7
025812 6
025817 6
026622 4
028212 7
028280 0
029875 2
036723 0
036725 4
036726 6
039233 4
044119 5
044676 9
047559 4
053040 3
062071 9
062080 8
062355 1

063106 5.

065391 0

066494 9

066495 1
067372 2
067526 9
067527 1
076517 1

076518 3

087262 3
121831 3
127820 6
161393 1
161630 5
161653 3
161713 1
161715 5
161742 2
165484 8
181991 3
212462 0
212463 2
212501 4
229159 6
309085 6

Description

Roller link
Coupler link
Offset link
Knife section
Friction disc
Bushing

Knife section (South Africa only)

Bearing cup
Bearing cone
Bearing cone
Bushing
Bearing cone
Bearing cup
Bearing
Bearing
Rivet

Rivet

Rivet

“V' belt
Bearing
Chain
Bearing
Bearing cup
Bearing cup
Bearing cone
Reel tine
Tine clip
Hex. nut
Hex. cap screw
Finger
Bushing
Bushing
Chain
Bearing
Bearing
Journal bearing
Galet

Seal ring
Bearing
Collar
Rubber bushing
Chain
Bearing

Qty. for 5 mach.

5

= A A L NN ONEOOOOD

u—y
N
[6)}

[\C =Y
N OO

-nd b —

N =A== a2 DNBN= 22BN = 4N a2

GROUP

99

57

SNH 447



DEALER — DISTRIBUTOR INFORMATION ONLY
RECOMMENDED INITIAL SERVICE PARTS STOCK

Part Description Qty. for 5 mach.
number
418936 3 Journal bearing 2
538503 1 Outer finger 1
562201 1 Hose 1
562344 3 Knife clip 15
562569 9 Set of 2 belts 2
562748 9 Coupler plate 5
562755 4 QOuter finger 1
562766 7 Finger 2 v
720039 8 Wear plate 15
720051 4 Finger guard 15
720596 8 Knife section 2 *
727446 8 Clutch plate 1
728764 3 Idler sprocket 2
728766 7 Bearing 2 .
[
GROUP‘
58

SNH 447.




- SPERRY=JI=NEW HOLLAND

o PARTS BULLETIN

. DATE  pec g5 REFERENCE 4970776 p8.1
SUBJECT Parts catalogue update
MODEL : 447 CATALOGUE 497077 6
Group| Fig. Old part Qty. New part Qty. | Code Description N.B.
number number
2 NEW PAGE WITH CORRECTION
s | 4381133 | 1 | 7433822 | 1 Decal
3 NEW DRAWING WITH CORRECTIONS
3 NEW PAGE WITH CORRECTIONS
2 456760 6 1 Guard assembly, outer | Used on and below ser. nr. 2903999
; 7532151 1 Guard assembly, outer | Used on and above ser. nr. 2904001
'\. 4 729632 5 2 Guard Used on and below ser. nr. 2903999
750373 2 2 Guard Used on and above ser. nr. 2904001
6 456738 9 1 N.S. 1 Decal
16 456758 1 1 Guard assembly, inner | Used on and below ser. nr. 2803999
753214 9 1 Guard assembly, inner | Used on and above ser. nr. 2904001
24 321803 6 2 Screw Used on and above ser. nr. 2904001
25 744051 2 1 Pin kit Used on and above ser. nr. 2904001
4 NEW PAGE WITH CORRECTION
. 456751 7 1 P.t.o. assembly Used on and below ser. nr. 2803999
5 NEW DRAWING WITH CORRECTIONS
5 NEW PAGE WITH CORRECTIONS
2 727131 1 1 Guard, inner Used on and below ser. nr. 2903999
753216 3 1 Guard, inner Used on and above ser. nr. 2904001
4 727160 2 1 Tubular shaft,outer Used on and below ser. nr. 2903999
(Lemon profile)
753377 3 1 Tubular shaft, outer | Used on and above ser. nr. 2904001
4 _ (Lemon profile)
. 5 161576 9 1 Tubular shaft, inner | Used on and below ser. nr. 2903999
(Lemon profile)
7533761 1 Tubular shaft, inner | Used on and above ser. nr. 2904001
(Lemon profile )
17 456802 6 1 Guard assembly, outer | Used on and below ser. nr. 2903999
7533153 1 Guard assembly, outer | Used on and above ser. nr. 2904001
19 729632 5 1 Guard Used on and below ser. nr. 2803999
750373 2 1 Guard Used on and above ser. nr. 2904001
23 321803 6 2 Screw Used on and above ser. nr. 2904001
24 750487 3 1 Cap Used on and above ser. nr. 2904001
16 NEW PAGE WITH CORRECTION
19 025069 9 2 026402 8 2 Washer
21 NEW PAGE WITH CORRECTION v
13 721253 5 1 7213535 1 Guard §
— THE INFORMATION PRINTED IN BOLD TYPE IS NEW ;
— LES INFORMATIONS EN CARACTERES GRAS SONT NOUVELLES :i
— DIE IN FETTEM DRUCK GEDRUKTEN AUSKUNFTE SIND NEU 5
— LE INFORMAZIONE IN CARATTERI IN GRASETTO SONO NUOVE 5]
— DE VET GEDRUKTE INFORMATIE IS NIEUW &




v

DECALS GROUP

GROUPE DECALCOMANIE
KLEBEZETTEL GRUPPE
SERIE DECALCOMANIE

DECAL GROEP

Fig. O,{gf' co ‘gty- Description N.B.
1 7472759 1 Decal ‘‘New Holland”
2 747276 1 1 Decal
3 730650 6 1 Decal
4 450141 8 1 Decal English, Dutch, French, German,
Italian, Spanish
450596 1 1 Decal 0.5 English, Finnish, Swedish,
Danish, Norwegian, Portuguese
5 438117 1 1 Decal English, Dutch, French, German,
Italian, Spanish
743382 2 1 Decal English, Finnish, Swedish,
Danish, Norwegian, Portuguese
6 747274 7 1 Decal ‘“SNH 447"
7 7471959 1 Decal “New Holland”

GROUP

2

SNH 447



%




P.T.0. GROUP
PRISE DE FORCE

. GELENKWELLE
PRESA DI FORZA
AFTAKAS
. Fig. Oégﬁ' co gty- Code  Description N.B.
1 456757 9 1 P.t.o. assembly 0.5 Incl. figs 2 to 21
L: 460 mm between axis
2 456760 6 1 | Guard assembly, outer 0.6 Incl. figs.3,4,18,20 and 21
753215 1 1 J Guard assembly, outer 0.6 Incl. figs.3,4,20,21 and 24
3 728164 1 2 Sleeve bearing
4 729632 5 2 | Guard
750373 2 2 J Guard incl.fig.24
5 053412 2 1 Yoke assembly, quick
detachable 1.0 Incl. figs. 7,8 and 9
6 N.S. 1 Decal
7 427846 3 1 Disc
8 427847 5 1 Spring
‘ 9 427848 7 1 Pin 0.4
10 418936 3 2 Journal bearing 1.2 Incl. figs 11 and 12
11 418937 5 8 Circlip
12 150024 7 2 Grease fitting
13 727164 0 2 Yoke 1.2
14 130053 4 2 Roll pin @10 x 65 mm
15 053432 4 1 Tubular shaft, lemon
profile
16 456758 1 1 | Guard assembly, inner 0.6 Incl. figs. 3,4,6,17,20 and 21
. 753214 9 1 J Guard assembly, inner 0.6 Incl. figs 3,4,17,20,21 and 24
17 456759 3 1 | Guard, inner '
18 456761 8 1 ] Guard, outer
19 053023 7 1 Yoke 1.2
20 379650 9 2 Anchor chain
21 456679 3 1 Ring kit, Reinforcing Incl. figs. 21 and 1 x fig. 20
22 087001 1 1 Hex. nut
23 034418 1 1 Set screw
24 321803 6 2 J Screw
‘ 25 744051 2 1 J Pin kit Incl. figs. 7,8 and 9

GROuUP

3

SNH 447






P.T.O. GROUP
PRISE DE FORCE

GELENKWELLE
PRESA DI FORZA
AFTAKAS
Fig. ¥ co , Y- Code  Description N.B.

1 456751 7 1 | P.t.0. assembly 0.5 Incl. figs. 2to 21

L: 660 mm between axis

2 456755 5 1 | Guard assembly, inner 0.6 Incl. figs. 3,4,17, 20 and 21

3 728164 1 2 ! Sleeve bearing

4 729632 5 2 | Guard

5 053412 2 1 | Yoke assembly, quick

detachable 1.0 Incl. figs. 7, 8 and 9

6 N.S. 1 | Decal

7 427846 3 1 | Disc

8 427847 5 1 | Spring

9 427848 7 1 | Pin 0.4
10 418936 3 2 | Journal bearing 1.2 Incl. figs. 11 and 12
11 418937 5 8 1 Circlip
12 150024 7 2 | Grease fitting
13 727164 0 2 I Yoke 1.2
14 130053 4 2 | Spring pin @ 10 x 65 mm
15 562035 8 1 | Tubular shaft, iemon '

profile 0.8

16 456753 1 1 | Guard assembly, outer 0.6 Incl. figs. 3,4,6,18,20 and 21
17 456756 7 1 | Guard, inner
18 456754 3 1 | Guard, outer
19 053023 7 1 | Yoke 1.2
20 379650 9 2 | Anchor chain
21 456679 3 1 | Ring kit, Reinforcing Incl. 2x fig. 21 and 1 x fig. 20
22 087001 1 1 | Hex. nut
23 034418 1 1 | Set screw

GROUP

4

SNH 447




10




P.T.O0. GROUP
PRISE DE FORCE

‘ GELENKWELLE
PRESA DI FORZA
AFTAKAS
‘ Fig. %’gﬁr CD 44(3“" Description N.B.
1 727143 6 1 P.t.o. assembly 0.5 Incl figs. 2 to 19
727131 1 1 Guard, inner 0.6 Incl fig. 3
753216 3 1 Guard, inner 0.6 Incl. figs. 3,23 and 24
3 728164 1 1 Sleeve bearing
4 7271602 1 Tubular shaft, outer B
(Lemon profile)
753377 3 1 Tubular shaft, outer
(Lemon profile)
5 161576 9 1 Tubular shaft, inner 1.0
(Lemon profile)
753376 1 1 Tubular shaft, inner
(Lemon profile)
. 6 7271638 1 Yoke
7 418936 3 1 Journal bearing 112 Incl figs.8and 9
8 418937 5 4 Circlip
9 150024 7 1 Grease fitting
10 152210 4 1 Flange yoke assembly | 1.2 Incl. figs. 11 to 14
11 300642 9 1 Circlip
12 034164 2 1 -Bearing
13 084990 3 2 Grease fitting |
14 028280 0 1 Bushing
. 15 130053 4 1 Spring pin @ 10 x 65 mm
16 379650 9 1 Anchor chain
17 456802 6 1 Guard assembly, outer 0.6 Incl. figs. 18 and 19
753315 3 1 Guard assembly, outer 0.6 Incl. figs. 18 and 19
18 728164 1 1 Sleeve bearing
19 729632 5 1 Guard
750373 2 1 Guard Incl.fig. 23
20 120109 1 1 Hex. cap screw M10 x 20 mm
21 140045 9 1 Tooth lockwasher @ 10 mm
. 22 394629 3 1 Plain washer
23 321803 6 2 Screw
24 750487 3 1 Cap Incl.fig. 23

GROUP

5

11

SNH 447



12




REEL DRIVE

COMMANDE DU RABATTEUR
HASPELANTRIEB

COMANDO DELL’ASPO
HASPELAANDRIJVING

Order cD Qty

Fig. Ref. *  Code Description N.B.
1 328754 8 2 Carriage bolt M12 x 40 mm
2 161539 1 1 Bushing
3 378245 9 5 Plain washer g 12 mm
4 062349 8 5 Tooth lockwasher g12 mm
5 3374757 5 Hex. nut M12
6 161517 5 1 Shaft 7
7 161393 1 2 Bushing
8 161514 9 1 Hub Incl. fig. 7
9 300510 0 6 Hex. cap screw M8 x 65 mm

10 161628 0 1 Sprocket

11 229159 6 1 Chain Incl. figs. 12, 13 and 14

12 025804 9 AR Roller link 0.5

‘ 13 0251956 AR Coupler link

14 0258152 AR Offset link

15 067332 8 1 Sprocket

16 067409 1 8 Spacer

17 067408 9 1 Sheave half

18 135947 4 1 Sheave half .

19 026402 8 2 Washer

20 140087 7 1 Washer

21 212628 2 1 Special bolt

‘ 22 321204 6 1 Grease fitting

23 062353 7 10 Tooth lockwasher g8 mm

24 100015 8 10 Hex. nut i M8

25 063106 5 1 “V” belt

26 338263 9 1 Carriage bolt 0.5 M12x70 mm

27 322153 8 1 Bushing

28 058106 8 2 Idler

29 087399 2 1 Cotter pin @5 x 45 mm

30 087351 2 2 Washer

. 31 161384 2 1 idier arm

32 328754 8 1 Carriage bolt M12 x 40 mm

33 029579 4 1 Spring 0.4

34 161825 8 1 Support

35 161304 4 1 Spring support

36 120037 8 4 Carriage bolt M8 x 20 mm

37 046856 3 1 Pulley

38 606173 3 1 Key —J 0.6

39 161760 0 1 Flange

40 120105 3 6 Hex. cap screw M8 x 30 mm

GROUP

16

35

SNH 447



36




SPECIAL GUARDS
PROTECTIONS SPECIALES
SONDERSCHUTZBLECHE
PROTEZIONI SPECIALI
SPECIALE AFSCHERMINGEN

Fig. Order CD Qty. Code

31 720060 3
32 728735 2

Ref. Description N.B.
1 539138 7 2 Extension
2 100015 8 25 hex. nut M8
3 062353 7 34 Tooth lockwasher @8 mm
4 378243 5 38 Plain washer @ 8 mm
5 120191 4 2 Hex. cap screw M8 x 40 mm
6 721370 1 1 Guard, R.H.
538994 0 1 Guard, R.H.
7 120104 1 10 Hex. cap screw M8 x 20 mm
8 721371 3 1 Guard, R.H.
9 562644 9 1 Knife guard
10 562589 1 1 Guard
11 120037 8 11 Carriage bolt M8 x 20 mm
' 12 538993 8 1 Bracket
13 721353 5 1 Guard
14 721351 1 1 Cover
15 100014 6 9 Hex. nut M6
16 062352 5 10 Tooth lockwasher g6 mm
17 140015 6 7 Plain washer 26 mm
18 538997 6 1 Bracket
19 721358 5 1 Deflector, R.H.
721357 3 1 Deflector, L.H.
‘ 20 539598 1 2 Reflector
21 062351 3 2 Washer g 5mm
22 062237 1 2 Hex. nut M5
23 562044 7 1 Support
24 562580 3 1 Bracket
25 720897 6 1 Bracket
26 721116 3 1 Cover
27 445306 1 2 Plug
28 538991 4 1 Bracket
‘ 29 539003 2 1 Guard
30 728534 6 2 Lath
2
4

Rubber washer
Rubber spacer

GROUP

21

47

SNH 447



20 —

21

21

48

i

22




* NEW HOLLAND

PARTS BULLETIN

DATE April 1987 NUMBER  497077.6 PB 2
MACHINE  Model 447
SUBJECT  Parts catalogue update
Group | Fig. Old part Qty. New part Qty. | Code Description N.B.
number number
Page 1 | New codes
2 NEW DRAWING WITH CORRECTIONS
. 2 NEW PAGE WITH CORRECTICNS
6 747274.7 1 143567.8 1 Decal “New Holland”
8 919639.9 1 Decal 447"
7 NEW PAGE WITH CORRECTIONS
34 161065.6 2 K |Bushing
919249.2 2 L |Bushing
10 NEW DRAWING WITH CORRECTIONS
10 NEW PAGE WITH CORRECTIONS
‘ 11| 521887.4 1 Seal repair kit “Not shown” delete
13 NEW DRAWING WITH CORRECTIONS
13 NEW PAGE WITH CORRECTIONS
38 140087.7 1 Plain washer
39 419799.2 2 Plain washer
16 NEW PAGE WITH CORRECTIONS
17 067408.9 1 K |Sheave half.
522535.0 1 L |Sheave half
‘ 17 NEW DRAWING WITH CORRECTIONS
17 NEW PAGE WITH CORRECTIONS
8 076338.1 1 Double sprocket Incl. figs 9 and 48
48 025954 6 1 370018.0 1

Circlip

|

90

THE INFORMATION PRINTED IN BOLD TYPE IS NEW

LES INFORMATIONS EN CARACTERES GRAS SONT NOUVELLES
- DIE IN FETTEM DRUCK GEDRUKTEN AUSKUNFTE SIND NEU

LE INFORMAZIONE IN CARATTERI IN GRASETTO SONO NUOVE
DE VET GEDRUKTE INFORMATIE IS NIEUW

New Holland N.V. - Leon Claeysstraat 3A - B-8210 Zedelgem

07654



CODE TABLE
TABLEAU DE CODES

KODENTABELLE

TABELLA DI CODICI

CODE TABEL

CODE MACHINE SERIAL NUMBER

A Used on and below serial no.:
B Used on and above serial no.:
C Used on and below serial no.:
D Used on and above serial no.
E Used on and below serial no.:
F Used on and above serial no.:
G Used on and below serial no.:
H Used on and above serial no.
| Used on and below serial no
J Used on and above serial no.:
K Used on and below serial no.:
L Used on and above serial no.:

92846
92847
98431

: 98432

109745
109746
114541

1 114542
. 2903999

2904001
2907999
2908001

NH 447



COTE GAUCHE

CL

COTE DROIT

@
A@Q



BELTS AND CHAINS
COURROIES ET CHAINES
KEILRIEMEN UND KETTEN
CINGHIE E CATENE
RIEMEN EN KETTINGEN

Fig. O':;g:r CcD 44(;“" Description N.B.
1 063106 5 1 “V” belt ]
2 229159 6 1 Chain 0.5 For details, see group 18
3 212509 0 1 Set of 2 belts 1.4
562569 9 1 Set of 2 belts
4 066494 9 1 Chain 0.4 For details, see group 17
5 161653 3 1 Chain 0.5 For details, see group 17

GROUP

NH 447



447

BN AN 777



DECALS GROUP

GROUPE DECALCOMANIE
KLEBEZETTEL GRUPPE
SERIE DECALCOMANIE

. DECAL GROEP
Order cD Qty.

Fig. Ref. 447 Code Description N.B.
1 7472759 1 Decal “New Holland” |
2 747276 1 1 Decal
3 730650 6 1 Decal
4 450141 8 1 A Decal English, Dutch, French, German,
Iltalian, Spanish
450596 1 1 B Decal 0.5 English, Finnish, Swedish,
Danish, Norwegian, Portuguese
5 438117 1 1 A Decal English, Dutch, French, German,
Italian, Spanish
743382 2 1 B Decal English, Finnish, Swedish,
Danish, Norwegian, Portuguese
6 143567 8 1 Decal ‘‘New Holland” ]
‘ 7 7471959 1 Decal “New Holland”
8 919639 9 1 Decal 447"

GROUP

5 NH 447






DRAWBAR GROUP

TIMON
DEICHSEL
TIMONE
TREKBOOM
Fig. Qe cp , 3% code  Description N.B.
1 161872 7 1 Hub assembly Incl. figs. 2,3 and 4
2 161874 1 1 Hub
3 053040 3 1 Bearing 0.7
4 370018 0 1 Circlip ‘
5 120109 1 2 Hex. cap screw M10 x 20 mm
6 062348 6 2 Tooth lockwasher g 10 mm
7 538996 4 1 Guard
8 378246 1 2 Washer g 16 mm
9 087397 8 2 Cotter pin @5 x 28 mm
10 161635 5 1 Shaft
11 161633 1 1 Support
12 161071 9 1 Support
13 337563 4 1 Hex. cap screw M12 x 40 mm
14 034945 8 2 Washer g 12 mm
15 062118 9 1 Hex. nut M12
16 161072 1 1 Shaft '
17 037851 2 2 Hairpin cotter
18 050273 3 1 Rope
19 162764 9 1 Hook
20 134974 0 1 Support
21 134973 8 1 Pin
22 026392 5 1 Spring
23 380424 3 1 Hex. lock nut M20
24 062125 4 1 Hex. cap screw M20 x 160 mm
25 128542 7 1 Collar
26 081824 9 1 Spring pin 5/16” x 2 1/12”
27 161068 2 1 Drawbar 1.2
28 354360 5 2 Hex. cap screw M16 x 130 mm — For long P.t.o.
29 062354 9 2 Washer @ 16 mm - For long P.t.o.
30 562076 4 2 Bushing For long P.t.o.
31 562069 9 1 Hitch 0.4 Forlong P.t.o.
32 562070 2 1 Hitch 0.4 Forlong P.t.o.
33 334967 7 2 Hex. cap screw M16 x 140 mm
34 161065 6 2 K Bushing
919249 2 2 L Bushing
35 161064 4 1 Hitch 0.4
36 161070 7 1 Hitch 0.4
37 062354 9 2 Washer g 16 mm
38 100020 9 2 Hex. nut M16
39 211764 9 1 Pin
40 120106 5 1 Hex. cap screw M8 x 40 mm
41 062115 3 1 Hex. nut M8
42 561160 2 1 Support
562046 1 1 Support For long P.t.o.
43 037851 2 1 Hairpin cotter
44 053048 9 1 Spacer

GROUP

15

NH 447






FRONT FRAME
CHASSIS

VORDERES GESTELL
TELAIO ANTERIORE
VOORSTE KADER

Order cD Qty.

Fig. Ref. 447 Code Description N.B.
1 130011 6 7 Cotter pin @5 x 40 mm
2 053933 6 2 Pivot pin
3 053950 2 1 Clevis 0.4
4 161350 1 1 Stop
5 033778 2 1 Hairpin cotter
6 053951 4 1 Clevis 0.4
7 037851 2 1 Hairpin cotter
8 100016 0 10 Hex. nut M10
9 084294 7 6 Washer g 10 mm

10 120075 8 6 Hex. cap screw M10 x 100 mm

11 539991 § 6 Spring

12 562187 9 1 Clutch face

13 028212 7 2 Friction disc

14 034245 4 1 C Clutch plate 1.0 Incl. fig. 34

727446 8 1 D Clutch plate Incl. fig. 34

15 562184 3 1 Rear plate

16 062272 5 1 Key

17 062199 9 1 Set screw M10 x 30 mm

18 043048 7 2 Flange '

19 212462 0 1 Bearing A\ 1.2

20 212463 2 1 Collar ]

21 062306 8 1 Set screw M6 x 6 mm

22 562590 4 1 C Fixing plate

727598 9 1 D Fixing plate

23 161604 0 1 Clamp

24 062348 6 3 Washer @ 10 mm

25 062120 4 1 Wing nut M10

26 062095 9 2 Washer g8mm

27 120104 1 2 Hex. cap screw M8 x 20 mm

28 378244 7 3 Plain washer @10 mm

29 120110 4 3 Hex. cap screw M10 x 25 mm

30 562191 8 1 Drawbar frame 3.1

31 300388 9 4 Hex. cap screw M12 x 25 mm

32 062349 8 4 Tooth lockwasher 212 mm

33 378245 9 2 Plain washer

34 028280 0 1 Bushing

35 029840 9 2 Spring

36 029860 1 2 C Pin

214686 6 2 D Pin

GROUP

9

19

SNH 447



447 |




CYLINDER AND HOSES
VERINS ET FLEXIBLES

ZYLINDER UND SCHLAUCHE

CILINDRO IDRAULICO E FLESSIBILI
CILINDER EN SLANGEN

Order cD

Qty.  code

Fig. Ref. 447 Description N.B.
1 161141 8 2 Seal ring
2 539639 9 1 Nipple 18 x 150
539640 2 1 Nipple 3/8” B.S.P.
3 562201 1 1 Hose 0.5
4 521640 2 1 Cylinder assembly 0.4 Incl. figs. 5 to 11
5 NS 1 Piston rod
6 521642 6 1 Seal ring
7 521641 4 1 Seal ring 0.9
8 521639 9 1 “0" ring
9 521636 3 1 Circlip
10 NS 1 Cylinder barrel
11 521887 4 1 Seal repair kit Incl. figs. 6 to 9
12 053933 6 2 Pivot pin
13 130011 6 4 Cotter pin @5 x 40 mm

GROUP

10

21

NH 447






37 321204 6

Grease fitting

¢ HEADER
. TABLIER
PLATTFORMWANNE
TELAIO BARRA
‘ MAAIBORD
Fig. OR'gE' CD 4407ty. Description N.B.
1 171149 6 1 Divider
2 720043 7 1 Push bar
3 120070 8 1 Hex. cap screw M10 x 60 mm
4 062348 6 10 Tooth lockwasher @ 10 mm
5 100016 0 10 Hex. nut M10
6 120039 2 2 Carriage bolt M8 x 50 mm
7 378243 5 10 Plain washer @ 8 mm
8 062353 7 10 Tooth lockwasher @ 8 mm
9 100015 8 16 Hex. nut M8
10 720202 5 1 Frame 7.0
11 161547 8 2 Skid
12 161121 6 2 Pivot pin
. 13 037851 2 2 Hairpin cottter
14 161305 6 2 Shaft 05
15 011487 9 2 Circlip
16 026224 0 2 Shim
17 161313 3 2 Bushing
18 161318 3 2 Clip
19 161676 1 2 Arm 1,4
20 120104 1 14 Hex. cap screw M8 x 20 mm
21 3374757 10 Hex. nut M12
‘ 22 161351 3 2 Bushing
23 062349 8 10 Tooth lockwasher 912 mm
24 337563 4 4 Hex. cap screw M12 x 40 mm
25 161664 6 2 Clevis
26 161656 9 2 Washer
27 161663 4 2 Rod 0.5
28 161655 7 2 Special nut
29 100020 9 2 Nut M16
. 30 300353 6 2 Castelled nut M16
31 130043 3 2 Cotter pin D4 x26 mm
32 562027 1 1 Adjusting plate
33 562024 5 1 Deflector
34 720080 5 1 Front plate 0.5
35 120103 9 3 Hex. cap screw M8 x 16 mm
36 120037 8 6 Carriage bolt M8 x 20 mm
2
1

38 562655 2

Angle

GROUP

12

25

SNH 447






KNIFE

LAME
MESSER
LAMA
MES
Fig. Qde"cp QW Description N.B.
ef.
1 721372 5 1 Knife assembly 0.5 Incl. figs.2to 9
728275 6 1 Knife assembly Incl. figs. 2 to 9 - South Africa only
2 720596 8 1 Special knife section
3 062071 9 55 Rivet @53 x 15mm
4 721374 9 1 Knife bar
5 026622 4 28 Knife section Smooth
029875 2 28 Knife section South Africa only - Underserrated
6 161649 4 1 Half section
7 522614 8 1 Knife head spring 0.8
8 062080 8 2 Rivet @5.3 x 20 mm
9 062355 1 5 Rivet 5.3 x 24 mm
10 562743 9 1 Shoe
1 100015 8 10 Hex. nut M8
12 062353 7 10 Tooth lockwasher g8mm .
13 378243 5 10 Plain washer g8 mm
14 120038 0 2 Carriage bolt M8 x 30 mm
15 562748 9 1 Counter plate
16 412039 5 2 Rivet
17 140045 9 10 Tooth lockwasher 2 10 mm
18 120111 6 1 Hex. cap screw M10 x 30 mm
19 562755 4 1 Outer finger, right
20 120105 3 1 Hex. cap screw M8 x 30 mm
21 062076 9 1 Nut M11
22 5389534 AR Shim Thickness: 0.2 mm
122889 5 AR Shim Thickness: 0.4 mm
1228883 AR Shim Thickness: 0.8 mm
23 538503 1 1 Outer finger, left
24 062074 5 1 Rivet M11 x 32 mm
25 325829 4 28 Hex. cap screw M10 x 45 mm
26 522616 2 1 Bushing
27 562343 1 1 Knife clip 0.5
28 720051 4 14 Finger guard
29 562018 2 5 Plate
30 100020 9 6 Hex. nut M16
31 120103 9 5 Hex. cap screw M8 x 16 mm
32 378244 7 10 Plain washer g 10 mm
33 562344 3 13 Knife clip 0.5/0.2
34 720039 8 13 Wear plate
35 1626205 AR Shim Thickness: 0.2 mm
161454 1 AR Shim Thickness: 0.5 mm
161453 9 AR Shim Thickness: 1.5 mm
36 100095 6 8 Hex. lock nut M16
37 727612 1 3 Washer
38 140087 7 1 Plain washer
39 419799 2 2 Plain washer

GROUP

27

NH 447



28

35 33 58

63 ©

639 A @
/%‘ " O

N A\

9

o
.

60



"

REEL DRIVE

COMMANDE DU RABATTEUR
HASPELANTRIEB

COMANDO DELL'ASPO
HASPELAANDRIJVING

Order cD Qty.

Fig. Ref. Code Description N.B.
1 328754 8 2 Carriage bolt M12 x 40 mm
2 161539 1 1 Bushing
3 378245 9 5 Plain washer 212 mm
4 062349 8 5 Tooth lockwasher g 12 mm
5 337475 7 5 Hex. nut M12
6 161517 5 1 Shaft 7]

7 161393 1 2 Bushing
8 161514 9 1 Hub Incl. fig. 7
9 300510 0 6 Hex. cap screw M8 x 65 mm

10 161628 0 1 Sprocket

11 229159 6 1 Chain Incl. figs. 12, 13 and 14

12 0258049 AR Roller link 0.5

13 0251956 AR Coupler link

14 0258152 AR Offset link

15 067332 8 1 Sprocket

16 067409 1 8 Spacer

17 067408 9 1 K Sheave half

522535 0 1 L Sheave half

18 135947 4 1 Sheave half _

19 026402 8 2 Washer

20 140087 7 1 Washer

21 212628 2 1 Special bolt

22 321204 6 1 Grease fitting

23 062353 7 10 Tooth lockwasher @8 mm

24 100015 8 10 Hex. nut M8

25 063106 5 1 “V” belt T

26 338263 9 1 Carriage bolt 05 M12x70 mm

27 322153 8 1 Bushing

28 058106 8 2 idler

29 087399 2 1 Cotter pin g5x45 mm

30 087351 2 2 Washer

31 161384 2 1 Idler arm

32 328754 8 1 Carriage bolt M12 x 40 mm

33 029579 4 1 Spring 0.4

34 161825 8 1 Support

35 161304 4 1 Spring support

36 120037 8 4 Carriage bolt M8 x 20 mm

37 046856 3 | 1 Pulley

38 606173 3 1 Key 0.6

39 161760 0 1 Flange

40 120105 3 6 Hex. cap screw M8 x 30 mm

GROUP

16

35

NH 447



36




CONDITIONER ROLLS WITH RIGHT-HAND DRIVE
ROULEAUX CONDITIONNEURS AVEC COMMANDE DROITE
QUETSCHWALZEN MIT ANTRIEB RECHTS

RULLI CONDIZIONATORI CON COMANDO DESTRO
KNEUSROLLEN MET AANDRIJVING RECHTS

Fig. ORrgf' co - code  Description N.B.
1 374889 9 1 Hex. cap screw M16 x 100 mm
2 062354 9 1 Tooth lockwasher @ 16 mm
3 130865 5 1 Bushing 0.8
4 066494 9 1 Chain 0.4 Incl. figs. 5,6 and 7
5 025808 7 AR Roller link
6 0258126 AR Coupler link
7 0258176 AR Offset link
8 076338 1 1 Double sprocket ] Incl. fig. 9 and 48
9 066495 1 1 Bearing 0.8
10 028259 5 2 Washer
11 161292 7 1 Bushing
12 161678 5 1 Support plate 1.5
13 323787 2 1 Grease fitting
14 161522 6 1 Shaft
15 3374757 10 Hex. nut M12
16 062349 8 10 Tooth lockwasher 212 mm
17 378245 9 22 Plain washer g 12 mm
18 338263 9 1 Carriage bolt M12 x 70 mm
19 555889 8 1 Support 1.7
20 138820 9 4 Flange
21 047559 4 2 Bearing ] 1.4
22 047067 1 2 Collar
23 161686 2 1 Sprocket 0.8
24 080985 8 2 Set screw 1/2” x 22"
25 084958 5 2 Hex. nut 1127
26 084241 6 2 Woodruff key
27 167569 0 1 Sprocket 0.5
28 337563 4 4 Hex. cap screw M12 x 40 mm
29 120110 4 12 Hex. cap screw M10 x 25 mm
30 0623486 12 Tooth lockwasher @ 10 mm
31 120104 1 8 Hex. cap screw M8 x 30 mm
32 062353 7 8 Tooth lockwasher 28 mm
33 056491 1 1 Flange
34 161653 3 1 Chain 0.5 Incl. figs. 35, 36 and 37
35 0258087 AR Roller link
36 0258126 AR Coupler link
37 0258176 AR Offset link -
38 184347 1 2 E Idler sprocket 0.4
728764 3 2 F Idler sprocket Incl. figs. 46 and 47
39 334682 3 2 Carriage bolt M12 x 50 mm
40 166752 8 1 Upper roll 4.4
41 166753 0 1 Lower roll
42 167570 3 1 Flange 0.8

GROUP

17

37

NH 447



38




CONDITIONER ROLLS WITH RIGHT-HAND DRIVE

ROULEAUX CONDITIONNEURS AVEC COMMANDE DROITE

QUETSCHWALZEN MIT ANTRIEB RECHTS
RULLI CONDIZIONATORI CON COMANDO DESTRO
KNEUSROLLEN MET AANDRIJVING RECHTS

Fig.

43
44
45
46
47
48
49

Order

Qty.

Ref. CD Description N.B.
043311 6 R Shim

211326 1 3 Shim Thickness: 1.2 mm
053914 6 3 Shim Thickness: 3 mm
728766 7 2 Bearing 0.4

728765 5 2 Circlip

370018 0 1 Circlip

100038 6 1 Hex. lock nut M12

GROUP

17

39

NH 447



40



497077 6 - MARCH 1985 - 600

PRINTED IN BELGIUM .




